YANMAR PARTS CATALOG

0CR10-M09002EN

Last update Mar., 2015




Introduction

1.This is the parts catalog for 1GM, 2GM, 2GMF, 3GM, 3GMF, 3GMD, 3HM, 3HMF Diesel engine.
(Parts catalog No. 000YOOR0S02)

2. This parts catalog does not contain the technical data needed for maintenance
service.

3.The illustrations used in this parts catalog have been simplified for clarity.
4. The contents of this parts catalog are subject to change without notice.

5.Be sure to use only Yanmar genuine part for repairs. IT imitation parts are used,
it may cause engine defects.



MODEL 1GM 2SN
SGM

3HM
3GMD
3CGMF SHMF

Pub. No. 000YOOR0902

First Published: June, 1980
First Revized: January, 1982






Fig. No.

1-3GM

10.
11.
12.
13.
14.
15.
16.
17.
18.
19.
20.
21.
22.
23.

24.

Fig. Name

. CYLINDER BLOCK(1,2GM(F))

. CYLINDER BLOCK

. GEAR HOUSING

. FLYWHEEL HOUSING

. LUB. OIL SUMP

. MAIN METAL HOUSING(1,2GM(F))
. MAIN METAL HOUSING

. BREATHER

. ENGINE LIFTER

MOUNTING FOOT
CYLINDER HEAD
BONNET

AIR INTAKE SILENCER
EXHAUST MANIFOLD

MIXING ELBOW

MIXING ELBOW(U-TYPE/OPTIONAL)

CAMSHAFT

CRANKSHAFT & FLYWHEEL
PISTON

CONNECTING ROD

LUB. OIL PUMP

LUB. OIL DIPSTICK

LUB. OIL STRAINER

LUB. OIL PRESSURE CONTROL VALVE

Contents

Fig. No.
25.
26.
27.
28.
29.
30.
31.
32.
33.
34.
35.
36.
37.
38.
39.
40.
41.
42.
43.
44.
45.
46.
47.
48.

49.

Fig. Name
LUB. OIL PIPE
COOLING SEA WATER PUMP
COOLING FRESH WATER PUMP
COOLING FRESH WATER COOLER
COOLING FRESH WATER COOLER(3HMF)
SUB-TANK
COOLING WATER PIPE
COOLING WATER PIPE(2,3GMF,3HMF)
THERMOSTAT
FUEL INJECTION PUMP
FUEL FEED PUMP
FUEL INJECTION VALVE
FUEL STRAINER
FUEL PIPE
GOVERNOR DRIVING
REGULATOR LINKS
FUEL CONTROLLER
ENGINE STOP DEVIC
SPEED REMOTE CONTROL

STARTING MOTOR

STARTING MOTOR COMPONENT PART(12V/1.0KW)

STARTING MOTOR COMPONENT PART(12V/1.8KW)

GENERATOR(AC)

GENERATOR COMPONENT PART(121370-77200)

GENERATOR COMPONENT PART(128170-77200)

0CR10-M09002



Fig. No.
50.
51.
52.
53.
54,
55.
56.
57.
58.
59.
60.
61.
62.
63.
64.
65.
66.
67.
68.
69.
70.
71.
72.
73.

74.

Fig. Name

GENERATOR COMPONENT PART(128170-77201)

GENERATOR COMPONENT PART(128270-77200)

WIRE HARNESS

CLUTCH

CLUTCH REMOTE CONTROL
TOOL

FLEXIBLE MOUNTING(OPTIONAL)

LUB. OIL WASTE,BILGE PUMP & KINGSTON COCK(OPTIONAL)

FUEL OIL TANK & BATTERY SWITCH(OPTIONAL)

COUPLING(TAPER & SLIT TYPE/OPTIONAL)
SINGLE LEVER CONTROL(OPTIONAL)
INSTRUMENT PANEL(M1/M2-TYPE)(OPTIONAL)
INSTRUMENT PANEL(S-TYPE/OPTIONAL)
SPECIAL TOOL(OPTIONAL)

REPAIR KIT(OPTIONAL)

GASKET KIT(OPTIONAL)

CLUTCH HOUSING

INPUT SHAFT & IDLE GEAR SHAFT
OUTPUT SHAFT

CONTROL DEVICE

CLUTCH HOUSING

INPUT SHAFT & IDLE GEAR SHAFT
OUTPUT SHAFT

COOLING SEA WATER PUMP

COOLING FRESH WATER PUMP & SUB-TANK

Contents

Fig. No. Fig. Name
75. COOLING FRESH WATER PUMP
76. COOLING WATER PIPE & V-BELT

77. FUEL PIPE

0CR10-M09002



0CR10-M09002 1-3GM O0CR10-M09002 Fig.1

Fig.1. CYLINDER BLOCK(1,2GM(F)) E‘B\;zigm(,:) gzgﬁmD
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
1 1 728170-01560 BLOCK ASSY, CYLINDER 1
2 1 728270-01560 BLOCK ASSY, CYLINDER 1
. % 5 2 124060-01050  PLUG, PT1/8 1 6
= 3 6 2 105311-01090  PLUG, 30 2 4
' 5 7 2 121450-01100  LINER ASSY, CYLINDER 2
8 3 8 2 121450-01203  BOLT, HEAD 3
v B 9 2 128170-01200  BOLT, HEAD 4
Y Y 10 2 12145001210  BOLT, HEAD 3
i 11 2 105025-01220  NUT, CYLINDER HEAD 4
i ¢ 12 2 121450-01220  NUT, CYLINDER HEAD 3
& s 13 2 105425-01250 WASHER 4
_ 14 2 121450-01231  BOLT, HEAD 2
%% 15 2 24311-000100  O-RING, 1AP10.0 2
L3 16 2 105225-01900  GUIDE 2
@ 4] 17 2 22312-080160  PIN, PARALLEL M8X16 2 2
( 23 18 2 121450-01990  PLUG, 30 1
Y = g 35 19 2 27243200000  PLUG, 20 1
§ 2 EE 3 20 2 22351-040008  PIN, SPRING 4.0X 8 1
-3 2 es§ s 21 2 23873-020000  PLUG, R02 1
& = 333 o 22 2 43600-500290 COCK 1/4 11
m i h § 5 23 2 12827001890  SPACER 1 w
g iz I (B=E/#00019)
z M 24 2 27210-200300  ZINC, SCREW20X30 2
r s N%E | s 25 2 128270-09300  PLUG, NPTF1 1
2231 ] 26 2 121750-01920  PLUG, NPTF1 1
ig TR0l d 27 2 123210-09310  GASKET 1 2
FRLS] |2 28 2 27210-200200  ZINC, SCREW20X20 1
29 2 128170-09320 FLANGE 1
30 2 104211-49160  GASKET 1
o 31 2 26116-060142  BOLT, M6X 14 PLATED 2
' 32 2 22217-060000 WASHER, SPRING 6 2
- 33 2 121450-01960  PLUG, PF1/4 1
S 34 2 121450-01980  GASKET 1
Sa 35 2 121450-02100  BEARING, MAIN 1 1
36 1 128270-01450  JOINT 1
37 1 105582-49090  JOINT, 3-WAY 1
38 1  124240-01871 COVER 1
39 1 124240-01882  GASKET 1
40 1 26116-080142  BOLT 8X14 4
a1 1 23414-080000  GASKET, 8X1.0 4
42 1 23061-070200  PIPE, 7X 200 11
43 1 124460-77680  RETAINER 11
a4 1 128170-01330  GASKET, HEAD 1
3 441 1 128170-01331  GASKET, HEAD 1 N
- (A=*1981.01)
i - 45 1  128270-01330 GASKET, HEAD 1
2 i 45-1 1 128270-01331  GASKET, HEAD 1 N
3 n (B=*1980.11)
3 e 46 1  124160-49480  JOINT, PIPE 1
i a7 1 124060-32990  PLUG 1
4 48 1 23414-080000  GASKET, 8X1.0 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.1

Fig.1. CYLINDER BLOCK(1,2GM(F)) eiou (0360
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B € O E ¢
49 1 105583-49910 ELBOW, PT1/4 1
. !
, ;
o i
=
Tl g
( o H 7
i o &
= | % .
oy o 13
SR Ee
2 ig
G N 5E
2 3
aw
- > 2 o Bis
z 5 t5 §
8 i g2
g : TE
o it & g
2 o i
= o
: 3 L
= -1 I
5 i
b T‘:E 1
FES B
FsZX:
HAK
gida/| &
w3l
™
'
o
(=
T
R A2 e
= A '
z
1 !
W - -
=) 7 a
o i )
H ; o
x n
&
i ; o
o
< = N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.2

1 A)=1GM D)=3GMD
Fig.2. CYLINDER BLOCK (etom =g
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
(A (B () O E) (R
1 1 728370-01560  BLOCK ASSY, CYLINDER 11
- 3 2 1 728670-01560  BLOCK ASSY, CYLINDER 1
o z 2-1 1 728670-01561  BLOCK ASSY, CYLINDER 1 1 N
5 § (E=EXXX)
& r 5 2 124060-01050  PLUG, PT1/8 707
= g 6 2 105311-01090  PLUG, 30 5 5
~A H 7 2 121450-01100  LINER ASSY, CYLINDER 3
: 8 2 121575-01100  SLEEVE, CYLINDER
f; = 9 2 121450-01203  BOLT, HEAD 6 6
Z g 10 2 121575-01200  BOLT, HEAD 6 6
11 2 121450-01210  BOLT, HEAD 2 2 2 2
il 12 2 121450-01220  NUT, CYLINDER HEAD 2 2 8 8
3e 13 2 121450-01231  BOLT, HEAD 3 3 3
£z 14 2 129350-01230  BOLT, HEAD 3 3
23 15 2 24311-000100  O-RING, 1AP10.0 2 2 2 2
ﬂTm EE i 16 2 105225-01900 GUIDE 2 2 2 2
L S 17 2 22312-080160  PIN, PARALLEL M8X16 1 1 1 1
- & fg L 18 2 121450-01990  PLUG, 30 11 1 1
z izt s 19 2 43600-500290 COCK 1/4 11 1 1
o ’;E H 20 2 12408501880 CONNECTOR 11
8 %i £ = 21 2 27210-200300  ZINC, SCREW20X30 2 2 2
z EE ' ) 22 2 128270-09300  PLUG, NPTF1 2 2 2
¢ L 23 2 121750-01920  PLUG, NPTF1 2 2
"§§5 - § 24 2 123210-09310  GASKET 2 2 2
Egé L 25 2 121450-01960 PLUG, PF1/4 11
- 26 2 121450-01980  GASKET 101
27 2 121450-02100  BEARING, MAIN 11
. 28 2 121550-02100  BEARING, MAIN 101
; 3 29 1 105583-49910  ELBOW, PT1/4 101
~ 2 30 1 124070-13300  ELBOW, PT3/8 1
. ; 31 1 124240-01871 COVER 11 1 1
u 3 32 1 124240-01882  GASKET 11 1 1
5 33 1 26116-080142  BOLT 8X14 4 4 4 4
% 34 1 23414-080000  GASKET, 8X1.0 4 4 4 4
i 35 1 23061-070200  PIPE, 7X 200 11 1 1
s 2 36 1 124460-77680  RETAINER 11 1 1
£ & 37 1 128370-01330  GASKET, HEAD 1
37-1 1 128370-01331  GASKET, HEAD 101 N
i; (C=E/#00413)
54 38 1 121575-01331  GASKET, HEAD 1
sg 38-1 1 121575-01332  GASKET, HEAD 1 1 N
i é (E=EXXX) (F=EXXX)
§3% 382 1 121575-01333  GASKET, HEAD 1 1 N
g 'E“’ 5 (E=*1980.11) (F=+1980.11)
3 c% £ = 39 1 124160-49480  JOINT, PIPE 1 1
2 %g is 40 1 128270-01450  JOINT 11
2 =% E d 41 1 128670-01450  JOINT 1
§ Ei rLI N
: LRy
EEEE —= N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New. WAdd, Z:Discontinued, Flnterchangeable by set, KiQ'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.3

I A)=1GM D)=3GMD
Fig.3. GEAR HOUSING (tem Or-3cM
(C)=3GM(F) (F)=3HMF
- No. Lev. Parts No. Description Qty [
- @ B © O E &
! 1 1 728170-01610  CASE ASSY, GEAR 1
& 2 1 728270-01610  CASE ASSY, GEAR 1
o 3 1 728370-01610  CASE ASSY, GEAR 1 1 1 1
S 7 2 26216080222  STUD, M8X 22 3 4 4 4 4 4
S 7-1 2 121450-01560  STUD, M8X22 4 4 4 4 4 R
(B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
8 2 26716-080002  NUT, M8 3 4 4 4 4 4
® o 9 2 43400-500410  SEAL WASHER 8S 3 4 4 4 4 4
' 9-1 2 23414-080000  GASKET, 8X1.0 34 S
(A=EXXX) (B=EXXX)
92 2 22212-080000  SPRING WASHER 8 4 4 4 4 4 R
(B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
: 10 2 22315-040010  SPRING PIN 4X 10 2 2 2 2
L 1 2 124060-01050  PLUG, PT1/8 1 1 1 1 1
23 12 1 128170-01510  GASKET, GEAR CASE 1
Ta 13 1 121575-01510  GASKET, GEAR CASE 11 1 1 1
Z25 14 1 26116-060502  BOLT, M6X 50 PLATED 7
ao0 15 1 26116-060802 _ BOLT, M6X 80 PLATED 5
] 16 1 22117-060000  WASHER, 6 12
2 N 17 1 26116-080852  BOLT, M8X 85 PLATED 5 5 5 5 5
& = 18 1 26116-080302  BOLT, M8X 30 PLATED 2 2 2 2 2
2 & 19 1 26116-080952  BOLT, M8X 95 PLATED 1 1 1 1 1
= 20 1 26116-081152  BOLT, M8X115 PLATED 2 2 2 2 2
“ 21 1 26116-081202 _ BOLT, M8X120 PLATED 2 2 2 2 2
E’ 22 1 22137-080000  WASHER, 8 12 12 12 12 12
2 23 1 121450-01800  SEAL,OIL 11 1 1 1 1
& 23-1 1 121450-01801  SEAL, TC25408 1 1 1 1 1 1 N
g (A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
24 1 145410-46960  OIL SEAL 1
s 25 1 128270-01820  SEAL, SC16286 11 1 1 1
2 25-1 1 128270-01820  SEAL, SC16286 1 1z
o (E=EXXX) (F=EXXX)
8 26 1 24101-060054  BEARING, BALL 6005 1
= 27 1 24101-063054  BEARING, BALL 6305 11 1 1
5 27-1 1 24101-063050  BEARING, BALL 6305C3 11 1 1 1 R
u (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX)
gl 28 1 128170-01830  COVER 11 1 1 1
& = 43 28-1 1 128670-01830 COVER 1 1 N
T | ZT RS }1/ (E=EXXX)
oo~ 2 282 1 121023-01550  COVER 1 1 R
(E=EXXX) (F=EXXX)
= 28-3 1 171016-01550 _ COVER 1 1 R
(E=EXXX) (F=EXXX)
8— 29 1 26557-060102  SCREW, M6X10 2 2 2 2 2
29-1 1 28116-060162  BOLT 6X16 2 2 s
_ (E=EXXX)
= 29-2 1 26116-060122  BOLT, M6X 12 PLATED 2 2 s
o (E=EXXX) (F=EXXX)
v 30 1 124160-01751  COVER, FILLER 1
- 31 1 24321-000350  O-RING, 1AG35.0 1
32 1 121000-01850  COVER, BLOCK 11 1 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.3

; (A)=1GM (D)=3GMD
Fig.3. GEAR HOUSING etom orsom
(C)=3GM(F) (F)=3HMF
- No. Lev. Parts No. Description Qty [
- A B (©) O (E) F
! 33 1 121575-01860 GASKET 1 1 1 1 1
§ 34 1 26116-060142 BOLT, M6X 14 PLATED 3 3 3
o 34-1 1 26116-060142 BOLT, M6X 14 PLATED 1 1 1 1 1 K
Sa (B=EXXX) (C=EXXX) (E=EXXX)
o 35 1 22217-060000 WASHER, SPRING 6 3 3 3 3 3
36 1 104271-01950 SHIM SET,0.2X3,0.3X2 1
37 1 124950-01951 SHIM SET, ADJUSTING 1
= o 38 1 121450-01951 SHIM SET, ADJUSTING 1 1 1 1
39 1 26116-060162 BOLT, M6X 16 PLATED 2 2 2 2 2 W
(B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
40 1 128695-01840 GASKET 1 1 W
(E=EXXX) (F=EXXX)
> 41 1 22137-060000 WASHER, 6 2 2 W
W (E=EXXX) (F=EXXX)
=
=3I
&%
LRt
_
]
D
]
™
2 &
=
o
N
—
rr
a
o
=
o
o
trd
=
b
_
w
o
o
=
&
a
(18
Py
i
| ke) 1\1
@ - 2
o
=

A1)

ling
1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.4

; A)=1GM D)=3GMD
Fig.4. FLYWHEEL HOUSING etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-01600 FLANGE, MOUNTING 1 1 1 1
2 1 121574-01600 FLANGE, MOUNTING 1 1
3 1 26116-100252 BOLT, M10X 25 PLATED 6 6 6 6
4 1 26116-100302 BOLT, M10X 30 PLATED 8 8
5 1 22117-100000 WASHER, 10 6 6 6 6 8 8
3 6 1 121574-01630 GASKET 1 1
7 1  23883-180002 PLUG, 18 1 1 1 1
7-1 1 23887-180002 PLUG, 18 1 1 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
7

FOR MODEL 3HM

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.5

; A)=1GM D)=3GMD
Fig.5. LUB. OIL SUMP etom s
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 728170-01540 SUMP ASSY, OIL 1
2 1 721575-01540 SUMP ASSY, OIL 1 1
5 2  23893-020002 PLUG, G1/4 1 1
5-1 2 23894-020002 PLUG, G1/4 1 1 R
L (E=EXXX) (F=EXXX)
%'\__ 6 2  23414-130000 GASKET, 13X1.0 1 1
s - 7 2 105430-01690 PLUG 1
& 8 2 43400-500570 SEAL WASHER 24S 1
g 9 1 128270-01720 SUMP, OIL 1
g 10 1 128370-01720 SUMP, OIL 1 1
2 x 11 1 128170-01750 GASKET, OIL SUMP 1
gu_ L 12 1 124000-01750 GASKET, OIL SUMP 1
g% 13 1 121450-01751 GASKET, OIL SUMP 1 1
Sm 14 1 121575-01750 GASKET, OIL SUMP 1 1
u 15 1 26116-060202 BOLT, M6X 20 PLATED 12 17 21 21 1
g 16 1 26116-060252 BOLT, M6X 25 PLATED 23 23
x e 17 1 26116-060352  BOLT, M6X 35 PLATED 1
o T 18 1 22217-060000 WASHER, SPRING 6 13 17 21 21 23 23
- 19 1 22137-060000 WASHER, 6 13 17 21 21 23 23

FOR MCODEL |GM

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.6. MAIN METAL HOUSING(1,2GM(F))

FOR MODEL 2GM-2GMF

FOR MODEL | GM

0CR10-M09002 Fig.6

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  728170-02500 HOUSING ASSY, METAL 1
2 1  721450-02500 HOUSING ASSY, METAL 1
5 2 121450-02110 BEARING, MAIN 1 1
6 2 124450-02220 SEAL, HTCX60X82X9 1 1
6-1 2 124085-02220 SEAL, OIL 1 1 N
(A=EXXX) (B=EXXX)
7 1 105225-02020 O-RING 1 1
8 1 26116-080202 BOLT, M8X 20 PLATED 6 6
9 1 22217-080000 WASHER, SPRING 8 6 6
10 1 721450-02611 HOUSING ASSY 1
12 2 121450-02160 BEARING, MAIN 1
13 2 121450-02071 BOLT 2
14 1 105225-02300 BOLT 1
15 1 128170-02090 BEARING, THRUST 1
16 1 104200-02110 BEARING, THRUST 1
17 1  121450-02100 BEARING, MAIN 1 1
18 1 121450-02320 METAL ASSY, 0.25 1 1
19 1 121450-02370 BEARING, 0.25 US 1
20 1 121450-02310 BEARING, 0.25 US 1 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.7

; A)=1GM D)=3GMD
Fig.7. MAIN METAL HOUSING otom -z
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  721450-02500 HOUSING ASSY, METAL 1 1
2 1  721550-02500 HOUSING ASSY, METAL 1 1
5 2 121450-02110 BEARING, MAIN 1 1
6 2 121550-02110 BEARING, MAIN 1 1
= 7 2 124450-02220 SEAL, HTCX60X82X9 1 1
7-1 2 124085-02220 SEAL, OIL 1 1 N
(C=EXXX) (D=EXXX)
8 2 124060-02220 SEAL, OIL 1 1
8-1 2 121551-02220 SEAL, OIL 1 1 N
(E=EXXX) (F=EXXX)
9 1 105225-02020 O-RING 1 1
10 1  24341-001350 O-RING, 1AS135.0 1 1
11 1 26116-080202 BOLT, M8X 20 PLATED 6 6 6 6
! 12 1 22217-080000 WASHER, SPRING 8 6 6 6 6
. 13 1 721450-02611 HOUSING ASSY 1 1
, 14 1  721550-02610 HOUSING ASSY, METAL 1 1
5 17 2 121450-02160  BEARING, MAIN 11
ﬁ% ’ 18 2  721550-02800 BEARING, MAIN 1 1
rau' 19 2 121450-02071  BOLT 2 2
g 20 2 121250-02070 BOLT 2 2
@ 21 1 105225-02300 BOLT 2 2
E 22 1 121550-02300 BOLT 2 2
23 1 721450-02621 HOUSING ASSY 1 1
24 1 721550-02620 HOUSING ASSY, METAL 1 1
27 2 121450-02170 BEARING, MAIN 1 1
28 2 721550-02810 BEARING, MAIN 1 1
29 2 121450-02071 BOLT 2 2
30 2 121250-02070 BOLT 2 2
31 1  121450-02100 BEARING, MAIN 1 1
32 1 121520-02100 BEARING, MAIN 1 1
33 1 121450-02320 METAL ASSY, 0.25 1 1
34 1 121550-02320 BEARING, 0.25 US 1 1
— 35 1 121450-02370 BEARING, 0.25 US 1 1
36 1 721550-02830 BEARING, 0.25 US 1 1
37 1 121450-02380 BEARING, 0.25 US 1 1
38 1  721550-02820 BEARING, 0.25 US 1 1
39 1 121450-02310 BEARING, 0.25 US 1 1
40 1 121550-02310 BEARING, 0.25 US 1 1

3GMF

FOR MODEL 3GM- 36MD

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.8

1 A)=1GM D)=3GMD
Fig.8. BREATHER A s
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A ® € O E @
1 1 12817003020  COVER, BREATHER 1
2 1 121000-03020  COVER, BREATHER 11 1
3 1 128670-03010  BODY, BREATHER 11
4 1 12817003070  GASKET 1
5 1 12100003070  GASKET 11 1
o N = 6 1 121450-03071  GASKET 11
| T T 7 1 26116060202  BOLT, M6X 20 PLATED 4
8 1 26116060252  BOLT, M6X 25 PLATED 4 4 4
@m@ @ 9 1 26116-080142  BOLT 8X14 2 2
10 1 22117-060000 WASHER, 6 4 4 4 4
11 1 22137080000 WASHER, 8 2 2
L 12 1 22217-080000 WASHER, SPRING 8 2 2
T 13 1 12817003200  PIPE , BREATHER 1
N 14 1 12400003200  PIPE , BREATHER 1 11
£ 15 1 121000-03200 PIPE , BREATHER 11
0 16 1 101158-03061  VALVE 1
o 17 1 10115803111  RETAINER 1
9 18 1 121000-03080  PLATE, SHELTER 11 1
= 19 1 12867003020 PLATE, BAFFLE 11
x 20 1 128670-03030  PLATE, BAFFLE 101
I 21 1 128670-03040  WOOL, STEEL 11
22 1 26557-040082 SCREW, M4X 8 2
23 1 26557-050102  SCREW, M5X10 2 2 2
24 1 22217-040000 WASHER, SPRING 4 2
25 1 22217-050000 WASHER, SPRING 5 2 2 2
26 1 23080-013000 CLAMP, 13 2 2 2

2GMF-3GMF

FOR MODEL 2GW-3GM-3GMD

FOR MODEL 1GM

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.9

H A)=1GM D)=3GMD
Fig.9. ENGINE LIFTER EBgzzeM(F) EE;:?,HM
(C)=3GM(F) (F)=3HMF
PR No. Lev. Parts No. Description Qty I R
T T A (B (©) () () (F)
/,/‘“-,\ } 1 1 128170-07230  LIFTER 1
T e ) 2 1 121575-07230  LIFTER 1 1 1 1
SR N FOR MODEL I1GM 3 1 121575-07240  LIFTER 11 1 1
k. e RATT s 4 1 26116-080142  BOLT 8X14 2
5 1 22217-080000 WASHER, SPRING 8 2
6 1 26776-120002  NUT, LOCK M12 1 01 1 1 1
7 1  128695-07230  LIFTER 1
8 1 124736-07900  LIFTER 1
9 1 123372-03150  SPACER 2 2
10 1 128695-07230  LIFTER 101

REFER TO Fig. 11

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.10. MOUNTING FOOT

N

#

FOR MODEL 3HM» 3mMF,

-
IC]
=
u
=]
1=
=
[r4
=]
L

FOR MODEL 2GM-3GM-36MO

0CR10-M09002 Fig.10

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-08100 FOOT 1 2 2 2
2 1 128370-08100 FOOT 2
3 1 128670-08100 FOOT, MOUNTING 2 2
4 1 128170-08110 FOOT 1
5 1 128170-08120 FOOT 1 1 1 1
6 1 128370-08120 FOOT 1
7 1 128670-08120 FOOT, MOUNTING 1 1
8 1 128170-08130 FOOT 1 1 1 1
9 1 128370-08130 FOOT 1
10 1 128670-08130 FOOT, MOUNTING 1 1
11 1 26116-120302 BOLT, M12X 30 PLATED 4 4 4 4 4 4
12 1 22217-120000 WASHER, SPRING 12 4 4 4 4 4 4
13 1 26116-100302 BOLT, M10X 30 PLATED 4 4 4 4 4 4
14 1 22217-100000 WASHER, SPRING 10 4 4 4 4 4 4
15 1 124223-92800 SHIM SET, ADJUSTING 4 4 4 4 V4
(A=*1980.07) (B=E/#00018) (C=E/#00011) (E=E/#00018)

Z2GEMF-3GMF --

Remarks
(1)3GM

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.11. CYLINDER HEAD

8y ~ &7

4,9 nc.i4),

3ine, (3] ~ 64

FOR MODEL 2GM-2GMF B8

2inc, 421 ~ B4

FOR MODEL 15M

linc. 1y ~ &0

0CR10-M09002 Fig.11

" Parta racessary for SHMF bt it Inchided

an

ZGMF

BGMD«3HMF 2.

FOR MODEL 3GM-3HM

30, 46, AT, 48, 4

__ Parts unrscessary for BHMF

Ditferanoes found in the oonstitusnt parts of essembly s as follow:

For ciyfinder heed samambly of SHMF, thet of SHN i to be supplad.

FEFER M5
Finferenca Ho.

Reamarhs:

Parts nacessary for 20M & 3GM but not inchuded

MEW TYFPF
FFF TO Flg. 15

32| re

38, 46, 47, 45, 48

__| Parta unnecasssry For 20MF & 2GMF

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
© ©® B ©
1 1 728170-11700 HEAD ASSY, CYLINDER
2 1 728270-11700 HEAD ASSY, CYLINDER
3 1 728370-11700 HEAD ASSY, CYLINDER 1 1
4 1 721575-11701 HEAD ASSY, CYLINDER 1
5 1 721575-11701 HEAD ASSY, CYLINDER 1
10 2 105225-11100 VALVE, INTAKE 3 3
11 2 104211-11100 VALVE, INTAKE 3 3
12 2 105225-11110 VALVE, EXHAUST 3 3
13 2 104211-11110 VALVE, EXHAUST 3 3
14 2 121575-11121 SPRING, VALVE 6 6 6 6
15 2 105430-11160 GUIDE, VALVE
17 2 124060-11800 GUIDE, VALVE 3 3 3 3
18 2 105430-11160 GUIDE, VALVE
18-1 2 128170-11160 GUIDE, VALVE R
(A=EXXX)
20 2 124060-11810 GUIDE, VALVE 3 3 3 3
21 2 104200-11180 RETAINER, SPRING 6 6
22 2 104211-11180 RETAINER, SPRING 6 6
23 2 27310-070000 COTTER 7 6 6 6 6
23-1 2 27310-070001 COTTER, 7 6 6 6 6 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (F=EXXX)
24 2 128170-11340 SEAL, VALVE STEM
25 2 124950-11340 SEAL, VALVE STEM 6 6 6 6
26 2 104211-11370 CAP, VALVE 6 6 6 6
27 2 128170-11350 STUD
28 2 105225-11350 STUD 3 3 3 3
29 2  26736-100002 NUT, M10
30 2  26776-100002 NUT, LOCK M10 2 3 3 3 3
31 2 22137-100000 WASHER, 10 2 3 3 3 3
32 2 26216-080622 STUD, M8X 62 4 6 6
32-1 2  26216-080652 STUD, M8X 65 4 6 6 6 S
(B=EXXX) (C=EXXX)
32-2 2  26216-080702 STUD, M8X 70 6 S
33 2  26716-080002 NUT, M8 6 6 6 6
34 2  22351-040008 PIN, SPRING 4.0X 8 1
34-1 2  22351-040010 PIN, SPRING 4.0X10 R
(A=EXXX)
35 2 121000-11050 PIN, 4.5X12 1 1
36 2 121000-11050 PIN, 4.5X12 1 1 W
(E=E/#00019) (F=+1980.07)
37 2  23873-030000 PLUG, R03 2 2 2 2
38 2 121575-11670 COVER, HEAD 1 1 1
39 2 128695-11670 COVER 1
40 2 121450-11680 GASKET 1 1 1 1
41 2  26116-080202 BOLT, M8X 20 PLATED 2 2 2
42 2  26116-080252 BOLT, M8X 25 PLATED 2 2 2 2
43 2 26116-080222 BOLT, M8X 22 PLATED 2
44 2  22217-080000 WASHER, SPRING 8 4 3 3
45 2 22117-080000 WASHER, 8 1 1 1
45-1 2 22137-080000 WASHER, 8 1 S

Far gylindar hond weanmily of 2GMF & 3OMF, thet of 2GM & 30M is to be supplingd

Diffarances found in tha aonetituant parts of sxesmbly sre wn follow:

Refarmnce No.

Fwmarke:
REFEA No2,d

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

++ CONTINUE ++



0CR10-M09002 1-3GM O0CR10-M09002 Fig.11

Fig.11. CYLINDER HEAD eom (0)=scmp
(C)=3GM(F) (F)=3HMF
- No. Lev. Parts No. Description Qty [
: : A B € O E ¢
(E=EXXX)
i 46 2 27210-200300 ZINC, SCREW20X30 1 1 1 1
3 47 2 124220-09320 PLUG 1
& E 47-1 2 122780-09320 PLUG 1 1 1 1 R
: 5 (B=*1980.07)
8 48 2 123210-09310  GASKET 11 1 1
._;' '§ 49 2 23414-250000 GASKET, 25X1.0 1 1 1 1
z g 50 2 26216-080552 STUD, M8X 55 2 2
c H 51 2 121250-11550 BOLT 2 2
e £ 8 52 2 26716-080002 NUT, M8 2 2 2 2
5% 53 2 22137-080000 WASHER, 8 2 2
F 'L 54 2 22117-080000 WASHER, 8 2 2
2 %g% 'gn_: 55 2 26213-080802 STUD, M8X 80 6 6 6
. “’SN I 56 2 26713-080002 NUT, M8 6 6 6
=4 u 45 57 2 22217-080000 WASHER, SPRING 8 6 6 6
E g EE S 58 2 22217-080000 WASHER, SPRING 8 3 3
Ev § 'E‘E E 59 2 26213-080182 STUD, M8X 18 3 3
’E’_! E ] 60 2 26713-080002 NUT, M8 3 3
! g E f 61 2 121450-11670 COVER, HEAD 1 1
;g 2 ;' 62 2 26116-080282 BOLT, M8X 28 PLATED 2 2
] 63 2  26116-080122 BOLT, M8X 12 PLATED 1 1
,;'5 .'I 64 2 121250-01710 BOLT, SUMP M8X14 1 1
.Q E 'E % 65 1 128170-11290 SUPPORT, ROCKER ARM 1
z EEE‘E ! E 66 1 121450-11260 SUPPORT, ROCKER ARM 1 1 1 1 1
L wak, & 67 1 121450-11270 SUPPORT, ROCKER ARM 1 2 2 2 2
o - 68 1  124000-11240 SHAFT, ROCKER ARM 1
?5 - 69 1 121450-11240 SHAFT ASSY, ROCKER 1 1
2 3 70 1 121550-11240 SHAFT ASSY, ROCKER 1 1
g ; 71 1 121550-11280 SPRING 1 2 2 2 2
= 5 72 1 121550-11290 WASHER 4 6 6 6 6
§ z 73 1  22242-000140 RING, 14 2 2 2 2 2
s g 74 1  26921-080102 SCREW, M8X10 1 1 1 1 1
t E 75 1 101147-11900 RETAINER 1 2 3 3 3 3
& § 76 1  728170-11650 ARM ASSY, ROCKER 2
o H 77 1  724085-11650 ARM ASSY, ROCKER 4
v £F i E 82 2 101158-11230  SCREW, VALVE ADJUST 2 4
:E LR 83 2 26756-080002 NUT, LOCK M8 2 4
; i 2 84 1  721450-11650 ARM ASSY, ROCKER 3 3 3 3
o & ;!'g 87 2 101158-11230 SCREW, VALVE ADJUST 3 3 3 3
2 E‘g 88 2 26756-080002 NUT, LOCK M8 3 3 3 3
z ,_i H E 89 2 721450-11660 ARM ASSY, ROCKER 3 3 3 3
iy 5§ 5 92 2 101158-11230 SCREW, VALVE ADJUST 3 3 3 3
§ § H § 93 2 26756-080002 NUT, LOCK M8 3 3 3 3
: §‘§ & 94 1 121000-11420 CHAMBER 1 2 3 3
= 2 :_3 R 95 1 121575-11421 CHAMBER 3 3
! gé g i 96 1  124950-11410 CHAMBER 1 2 3
= 14 s % 96-1 1 128275-11410 CHAMBER 1 2 3 3 F
G E;‘s &8 (A=*1980.11) (B=*1980.11) (C=*1980.11)
-E"' ;E .'I ) 97 1 121550-11411 CHAMBER 3
ié : 2 97-1 1 128695-11410 CHAMBER 3 3 F
TR E (E=*1980.11)
SEE% L e N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% New, S:Old—‘%New. Wihdd, Z:Discontinued, Filnterchangeable by set. K:Q'ty Change

++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



3GMD

3HM
3HMF

OCR10-M09002  Fig.11
(D)=
®)=
(F)=
Qty

(A)=1GM
(B)=2GM(F)
(C)=3GM(F)

Parts No.

Lev.

No.

Description

Fig.11. CYLINDER HEAD

0CR10-M09002 1-3GM

O
Nl NI = = o
T
— —~ — n.un..—
— —
) © ® 9 ™| g >
o o -
— 3 5 e,
w © ™ ™ [l ¥
~ ] ] ;
L L T
—| o
[ 0] ™| ™ B
A
—~ w
ge @ P g” 3 3
X bl bl =
& - g 3
ol Sl 8 oo & £
~ Il byl b 2
w 11 11 M.v-
—~ ~ w w i
g — — | - e
o
L
=1
£
~ ~ =
g g 5
o o &
g | g A
- - D
¢_n_ ¢_ﬂ_ ~
[a) [a) =
S e =
<
=
5
~ —~~ Liy
o . 3 3 -4
28 |5 | 2o 2 :
o O o |2
S s & 33| 3
3 O x 56 5 =z
x=x |00Q< o =
coel e |5 ° 2
e - =
W < < w Olx o S
X X = o = Z W W =
0 un o |
<< 9 2] m D/D_u 00 w.qm
OO0 ZgZ |ad0/0d90
X [=} =} -
X Q Q Lo
N [} 3} =
I - - (v d
o - ol 4o o x Olo ¥ O -
nuw ol Lo o oo o B
< S < < < 2N £ T
— - — — ol — =
SR I R B =1 R
oo % (B v W EIr
0 m < T} ~ |~ [+)] -
D o [7] o < o © =
< - o [32) © ~ MO ~ ®© =
NN Ol O N 9| N 9N =}
— | X A TdNH T &
X (=] o
n 3 3 z
o A__H — oA A M
11 Il
I e e e
E=E4
o — [N M| <t 0 -
0 »
=] o o ol o [=] =
oo g =1 =1 =] =1 =1 <
=
[ o B e "oy nuREy L] argr 'Ly ‘e B TN sewasgmy
ORI ToU W0 BHHE 40} ABEI90RU BLiNd | JHHE %04 LBstRoRuUn Sl 0 T - L ROpIIoUl 100 G WODE T DT S ARSERIGU 7R AWDE T AWDZ 49) ARSER2RLAN Rk | -]
WD) SO N AUSTEE o KR PSSO M 1 P IO |0y UM 0 MQUIERET 40 Ted JUNGRILOD B Ul PNy SRoURIGEY]
‘pemtdm 2q M W RHE §° MR NHE 40 Aquonce peay sepuidn sy payddne oq o} 51 WEIE ¥ NSE 40 BeE HWEE § W2 30 Ak plkey Jopumie Jos
oM HE 4R E'TON W43
LY BRI Y

dAWOEdWNDE
4

¥4 u

GU°E1d 0L 94439 |z
HAodAl AN

@h—EIN-OEU
WHE- WIE 1300w 10d
wes

EE
Wer 1300W 504

» ol » | 3
P9 ~ (€)' aulg “w@ = P9 ~ () aulz 06 ~ JD Ul
LE— L5
0s- &6 e

LG ~ (G) TP} UG

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.12

) (A)=1GM (D)=3GMD
Fig.12. BONNET omtom o=z
(C)=3GM(F) (F)=3HMF
. No. Lev. Parts No. Description Qty I R
o - A B (€©) O () (R
! 38 1 22117-050000 WASHER, 5 3 3 W
5 ' : (E=EXXX) (F=EXXX)
e
£

FOR MODEL 3HM:3HMF
A=1ing. [4=11 =~ 27=1

T
<
o
5
o "
.
ul
wl
o
- -
[1:3 [
o
: g
ES
g
o
=
=
i5
& ©
* o
=
o] +
]
1 =
] =
o \
o [
= S c
3 ST N o
2 S, —
o
4
o
£
—

23—%

P

FOR MODEL 3GM-3GMO-3GMF

FCOR MODEL |GM

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.13. AIR INTAKE SILENCER

NEW TYPE

FOR MODEEL ZHM= 3HMF

. il’. FOR MODEL 3GM-3GMD .+ 3GMF [ |

-

FOR MODEL 2GMs

2GMF

. HEW TYPE

FOR MODEL 2GM

OLD TYPE

0CR10-M09002 Fig.13

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-12500 SILENCER ASSY 1
2 1 128270-12500 SILENCER ASSY 1 1 1
3 1  124770-12500 SILENCER 1 1
10 2 128170-12540 ELEMENT 1
11 2 128270-12540 ELEMENT 1 1 1
12 2 124770-12540 ELEMENT 1 1
13 1 128270-12730 PIPE, AIR INTAKE 1 z
(B=*1980.08)
14 2 128270-12700 PIPE, AIR INTAKE 1
15 2 124770-11770 JOINT, PIPE PT1/8 1 z
(B=*1980.08)
16 1 128370-12730 MANIFOLD ASSY,INTAKE 1 1
18 2 124770-11770 JOINT, PIPE PT1/8 1 1
19 1 121575-12700 MANIFOLD, AIR INTAKE 1 1
20 1 124770-11770 JOINT, PIPE PT1/8 1 1
21 1  124450-11320 PLUG 1 1
22 1 121550-12710 GASKET, MANIFOLD 1 1
22-1 1 121551-12710 GASKET, MANIFOLD 1 1 N
(E=*1980.09) (F=+1980.09)
23 1 26216-080552 STUD, M8X 55 2 2
24 1 121250-11550 BOLT 2 2
25 1 26716-080002 NUT, M8 2 2 2 2
26 1 22137-080000 WASHER, 8 2 2
27 1 22117-080000 WASHER, 8 2 2
28 1 26116-060102 BOLT, M6X 10 PLATED 2
29 1 26116-060142 BOLT, M6X 14 PLATED 3 3 3 3 3
30 1 22217-060000 WASHER, SPRING 6 2 3 3 3 3 3
31 1 22117-060000 WASHER, 6 2 3 3 3
32 1 26116-080202 BOLT, M8X 20 PLATED 2
33 1 22117-080000 WASHER, 8 2

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.14. EXHAUST MANIFOLD

2ing.(2) ~ 14

FOR MODEL 3HM

FOR MODEL 3GM3GMD

4

Timg., (1 ~ 14

19

0CR10-M09002 Fig.14

(D)=3GMD
(E)=3HM
(F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  728370-13500 MANIFOLD ASSY 1 1
2 2  728670-13500 MANIFOLD ASSY 1
5 2 128370-13160 COVER, MANIFOLD 1 1
6 2 128670-13160 COVER, MANIFOLD 1
7 2 128370-13180 GASKET 1 1
8 2 128670-13180 GASKET 1
9 2  26116-080252 BOLT, M8X 25 PLATED 5 5 6
10 2  22217-080000 WASHER, SPRING 8 5 5 6 z
(C=EXXX) (E=EXXX)
11 2 104211-49060 JOINT 1 1
12 2 124070-13300 ELBOW, PT3/8 1
13 2 124223-49300 JOINT, PIPE 1 1 1
14 2 104200-11920 COCK, WATER 1 1 1
15 1  23061-100500 PIPE, 10X 500 1 1
15-1 1 23061-100300 PIPE, 10X 300 1 1 R
(C=EXXX)
16 1 124223-49750 CLIP, HOSE 13 1 1 1
17 1 121450-13250 GASKET 1 1
18 1 121550-13520 GASKET 1
19 1 26213-080802 STUD, M8X 80 6 6 6
20 1 26713-080002 NUT, M8 6 6 6
21 1 22217-080000 WASHER, SPRING 8 6 6 6

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.15. MIXING ELBOW

FOR MODEL I1GM-2GM

0
A
NEW TYPE

&)

FOR MODEL 3GMs3GMD -3HM

FOR MODEL 3HME
2GMF3GMF

0CR10-M09002 Fig.15

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 128170-13530 ELBOW 1 1
2 1 128370-13530 ELBOW 1 1 1 1 1
3 1 128170-13200 GASKET 1 1
4 1 128370-13200 GASKET 1 1 1 1 1
5 1 26113-080202 BOLT M8X 20 (STEN 4 4 4 4
6 1 26113-080202 BOLT M8X 20 (STEN 3 W
(B=EXXX)
7 1  22217-080000 WASHER, SPRING 8 3 3 4 4 4 4
8 1 26213-080182 STUD, M8X 18 3 3
8-1 1 26213-080182 STUD, M8X 18 3 z
(B=EXXX)
9 1 26713-080002 NUT, M8 3 3
9-1 1 26713-080002 NUT, M8 3 4
(B=EXXX)
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% New, S:Old—‘%New, Wihdd, Z:Discontinued, Filnterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.16. MIXING ELBOW(U-TYPE/OPTIONAL)

FOR MODEL 3GM-3GMD-3HM

FOR MODEL- 2GM

——C

FOR MODEL 3HMF
2GMF-3GMF

0CR10-M09002 Fig.16

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 128270-13600 ELBOW ASSY 1
2 1 124070-13520 ELBOW 1 1 1
2-1 1 128370-13600 ELBOW 1 1 1 1 1 R
(C=EXXX) (D=EXXX) (E=EXXX)
4 2 27233-250000 PLUG, 25 1 1 1 1 1
5 2 128270-13620 JOINT, PIPE PT3/8 1
6 2 124070-13300 ELBOW, PT3/8 1 1 1 1 1
7 1 104214-13580 JOINT 1 1 1 1 1
8 1 128270-49250 PIPE, WATER 1
9 1 128370-49250 PIPE, WATER 1 1 1
10 1  128690-49250 PIPE, WATER 1 1
11 1  23000-022000 CLAMP, 22 2
12 1  23000-025000 CLAMP, 25 2 2 2 2 2
13 1 128270-13610 ELBOW 1
14 1 128370-13610 ELBOW 1 1 1 1 1
15 1  124000-13200 GASKET, SILENCER 1
16 1 26213-080222 STUD, M8X 22 2
17 1 26213-080702 STUD, M8X 70 2
18 1 26713-080002 NUT, M8 4
19 1 22217-080000 WASHER, SPRING 8 4
20 1 26113-080402 BOLT M 8X 40 2 2 2 2 2
21 1 26113-080602 BOLT M 8X 60 2 2 2 2
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.17. CAMSHAFT

FOR MODEL IGM

FOR MCDEL
3GM «3GMD » 3GMF

FOR MODEL 3HM
OLD TYPE
(E/+—-00478)

FOR MODEL 3HMF 3FM
NEW TYPE |

Remarks:
No.5~1: Changed from July, 1980,

(1) Changed effactive engine serial number: From E/#00479 ~(3HM)

Interchangeable provided GOVER {Fig.3 No.28-3 171016-01550), BOLT (Figd No.29-1 26116-060162), PACKING (Figd No.40
128695-01840), WASHER 6 (Fig.3 No.41 22137-060000), BOLT (Nc.8 121000-14110) and PLUG (No.7 121000-14550) are replaced
to the original typs.

(2) The parts shawn in (1) above are includad in the camshaft assambly,

0CR10-M09002 Fig.17

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-14010 CAMSHAFT 1
2 1 128270-14010 CAMSHAFT 1
3 1 128370-14010 CAMSHAFT 1 1
4 2 121000-14550 PLUG 1 1
5 1 128670-14010 CAMSHAFT 1
5-1 1 728670-14581 CAMSHAFT ASSY 1 1 F
(E=E/#00479)
6 2 121000-14110 BOLT, CAMSHAFT 1 1 W
(E=E/#00479)
7 2 121000-14550 PLUG 1 1 W
(E=E/#00479)
9 1 124060-14090 CAM, FUEL 1
10 1  124000-14090 CAM, FUEL 1
11 1 121575-14090 CAM, FUEL 1 1 1 1
12 1 128170-14100 GEAR, CAMSHAFT 1
13 1  129350-14100 GEAR, CAMSHAFT 1 1 1 1 1
14 1 128170-14150 NUT 1 1 1 1 1 1
14-1 1 128170-14150 NUT 1 1 Z
(E=E/#00479) (F=EXXX)
15 1 105430-14200 TAPPET 2
16 1 104200-14200 TAPPET 4 6 6 6 6
17 1 105225-14400 ROD, PUSH 2
18 1 121450-14400 ROD, PUSH 4 6 6
19 1 121550-14400 ROD, PUSH 6 6
20 1 22512-050340 KEY, 5X 34 1
21 1 22512-070300 KEY, 7X 30 1 1 1 1 1
22 1 24101-060054 BEARING, BALL 6005 1
23 1 24101-062054 BEARING, BALL 6205 1 1 1 1 1
24 1 26587-080122 SCREW, M8X12 1 1 1 1 1 1
24-1 1 26587-080102 SCREW, M8X10 1 1 S
(E=EXXX) (F=EXXX)
25 1 26450-050102 BOLT, M5X 10 1 1 1 1 1 1
25-1 1 26450-050102 BOLT, M5X 10 1 1 Z
(E=EXXX) (F=EXXX)
26 1 124070-14760 PIN 1 1 1 1 1 1
26-1 1 124070-14760 PIN 1 1 Z
(E=EXXX) (F=EXXX)
27 1 128170-76790 HANDLE, STARTING 1 1 1 1 1 1
27-1 1 128170-76790 HANDLE, STARTING 1 1 Z
(E=E/#00018) (F=EXXX)
28 1 128170-07850 LABEL, CAUTION 1 1 1 1 w
(A=EXXX) (B=E/#00019) (C=E/#00012) (D=EXXX)

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.18

H A)=1GM D)=3GMD
Fig.18. CRANKSHAFT & FLYWHEEL (tem Or-3cM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B (©) () () (F)
1 1 728170-21700 CRANKSHAFT ASSY 1
2 1  724000-21700 CRANKSHAFT ASSY 1
2-1 1 724000-21701  CRANKSHAFT ASSY 1 F
(B=E/#04758)
3 1 721000-21700 CRANKSHAFT ASSY 1 1
3A 1 721000-21700  CRANKSHAFT ASSY 1
3A-1 1 721000-21701  CRANKSHAFT ASSY 1 N
(C=EXXX)
4 1 721500-21700  CRANKSHAFT ASSY 11
10 2 27221-060100 PLUG, 6X10 1 2 3 3 3 3
LY 10-1 2 27221-060140 PLUG 6X14 1 2 3 3 3 3 R
% (A=EXXX) (B=*EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
s 10-2 2 24190-080001  BALL, STEEL 1/4 1 2 3 3 3 3 R
j (A=*1982.05) (B=*1982.05) (C=*1982.05) (D=*1982.05) (E=*1982.05) (F=*1982.05)
§ 1 2 22312-080160  PIN, PARALLEL M8X16 1 1 1 1 1 1
= 12 2 22512-070120  KEY, 7X 12 2
7 13 2 22512-070180  KEY, 7X 18 2 2 2 2 2
Y 14 1 128170-21200 GEAR, CRANKSHAFT 1
15 1 129350-21200 GEAR, CRANKSHAFT 1 1 1 1 1
16 1 121450-21540  NUT, CRANKSHAFT GEAR 1 1 1 1 1 1
17 1  128170-21250  WASHER, THRUST 1
18 1 128170-21650  V-PULLEY 1
19 1 128270-21650  V-PULLEY 1
19-1 1 128270-21651  V-PULLEY 1 S
(B=E/#04758)
20 1 128370-21650  V-PULLEY 1 1
21 1  128670-21650  V-PULLEY 1
22 1 128695-21650  V-PULLEY 1
23 1 26776-180002  NUT, LOCK M18 1 1 1 1 1 1
24 1 128170-21590  FLYWHEEL ASSY 1
25 1 128270-21590  FLYWHEEL ASSY 1
25-1 1 128270-21591  FLYWHEEL ASSY 1 S
(B=E/#04758)
26 1 128370-21590  FLYWHEEL ASSY 1
g 26A 1 128371-21590  FLYWHEEL ASSY 1
5 27 1 128371-21590  FLYWHEEL ASSY 1
2 28 1 128670-21590 FLYWHEEL ASSY 1 1
z 35 2 124950-21600  GEAR, RING 1 1 1 1
i 36 2 104211-21600  GEAR, RING 11
37 1 121000-21500  BOLT, FLYWHEEL 5 5 5
38 1 121574-21500  BOLT, FLYWHEEL 10 45 5 5 5
Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH REF.NO.2-1,
19-1,25-1.
2GMF *1982.01
(2)3GMF VoS v

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.19

; A)=1GM D)=3GMD
Fig.19. PISTON em (D=3
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 121000-22090 PISTON ASSY 1 2 3 3
2 1 121575-22090 PISTON ASSY 3 3
5 2 721000-22500 RING SET, PISTON 1 2 3 3
6 2 721575-22500  RING SET, PISTON 3 3
15 1 105225-22300  PIN, PISTON 1 2 3 3
16 1 104200-22300 PIN, PISTON 3 3
17 1 105225-22400 CIRCLIP 2 4 6 6
18 1 172100-22400 CIRCLIP 6 6
19 1 128170-22470 PISTON ASSY, 0.25 OS 1
21 2 728170-22540 RING SET, 0.25 OS 1
15
16
17
18
ATTENTION
As the abovementioned oversize parts are used for Model 1GM exclusively, they are not used for other Madels, s en

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002  Fig.20

; A)=1GM D)=3GMD
Fig.20. CONNECTING ROD etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 705311-23100 ROD ASSY, CONNECTING 1 2 3 3
2 1  721550-23100 ROD ASSY, CONNECTING 3 3
5 2 105225-23100 BEARING, PISTON PIN 1 2 3 3
6 2 124060-23100 BEARING, PISTON PIN 3 3
7 2 105225-23200 BOLT, CONNECTING ROD 2 4 6 6
8 2  121550-23200 BOLT, CONNECTING ROD 6 6
9 2  705311-23600 BEARING, CRANK PIN 1 2 3 3
N 5 10 2 721550-23600 BEARING, CRANK PIN 3 3
6 N 11 1 105311-23380 METAL ASSY, 0.25 1 2 3 3
12 1 121550-23380 BEARING, 0.25 US 3 3

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.21. LUB. OIL PUMP

2GMF » 3GMD s 3HMF

FOR MODEL 2GM-36GM-3HM
AGMF

FOR MODEL 1GM

Ting, (11 ~ 14

0CR10-M09002 Fig.21

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 728170-32100 PUMP ASSY, OIL 1
3 2  728170-32500 ROTOR ASSY 1
9 2 128170-32200 GEAR, OIL PUMP 1
10 2 22351-040008 PIN, SPRING 4.0X 8 2
11 2 22522-030100 KEY, WOODRUFF 3X10 1
12 2  26776-120002 NUT, LOCK M12 1
13 2 22117-120000 WASHER, 12 1
14 2  26450-060182 BOLT, M6X 18 3
15 1 128170-32030 GASKET 1
16 1 121450-32091 PUMP ASSY, OIL 1 1
16-1 1 121575-32090 PUMP ASSY, OIL 1 1 1 1 1 R
(B=EXXX) (C=EXXX)
24 2 121450-32050 PIN 2 2 2 2 2
25 1 121450-32021 GASKET, PUMP 1 1 1 1 1
26 1 26116-060222 BOLT, M6X 22 PLATED 3 3 3 3 3
27 1 22137-060000 WASHER, 6 3 3 3 3 3

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.22

26116-080252 BOLT, M8X 25 PLATED
22117-080000 WASHER, 8

Fig.22. LUB. OIL DIPSTICK (tem (D=2cmo
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty I R
FOR MODEL |~ 3GM »3GMD : A B © © E
2GMF-3GMF FOR MODEL 3HMF 1 1 128170-34800  DIPSTICK, OIL 1
2 1 128270-34800  DIPSTICK, OIL 1
FOR MODEL. 3HM 3 1 128370-34800  DIPSTICK, OIL 11
4 1 121575-34801  DIPSTICK, OIL 1
5 1 128695-34800  DIPSTICK, OIL 1
6 1 121575-34830  BRACKET 1
7 1 124160-34844  GASKET 1
8 1
9 1

N R R e

\

e

9

FOR MODEL 3GM-3GMD
IGMF

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.23. LUB. OIL STRAINER

o FOR MODEL 3GM-3GMD:3GMF .-~

FOR MCODEL | &M

0CR10-M09002 Fig.23

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
© ©® B ©
1 1 105430-35010 SCREEN
2 1 128270-35090 PIPE ASSY, OIL INLET
3 1 121450-35090 PIPE ASSY, OIL INLET 1 1
4 1 121575-35090 PIPE ASSY, OIL INLET 1 1
10 1 124450-35070 NUT, PF1/4 1 1 1 1
11 1 121150-35100 BRACKET 1 1
12 1 121370-35080 RETAINER, PIPE 1 1
13 1 26116-060142 BOLT, M6X 14 PLATED 1 1
14 1 22217-060000 WASHER, SPRING 6 1 1
15 1 105430-01690 PLUG
16 1  43400-500570 SEAL WASHER 24S 1
17 1  124450-35100 FILTER, OIL 1 1 1
18 1  124550-35110 ELEMENT 1 1
19 2 124450-35110 O-RING 1 1 1 1 1
20 1 728170-35800 BRACKET ASSY 1
22 2 124060-01050 PLUG, PT1/8 3
23 2 105225-35290 BOLT 1
24 1 26116-080352 BOLT, M8X 35 PLATED 2
25 1 22137-080000 WASHER, 8 2

FOR MODEL 3HMe3HMF [

' REFEF "0 Fip.2e

HEFER 10 kg,

FER T& Fig. 24,

BLMF

RE

. FOR MODEL 2G# .

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.24

Fig.24. LUB. OIL PRESSURE CONTROL VALVE etom oo
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 105225-35300 VALVE ASSY, CONTROL 1
( 2 1 124085-35300 VALVE ASSY, CONTROL 1 1 1 1 1
(<?ﬁ_h__l\ 5 2  24190-100001 BALL, STEEL 5/16 1 1 1 1 1 1
b 6 2 105582-34040  SPRING 1
| 7 2 121250-35320 SPRING, VALVE 1 1 1 1 1
I 8 2 124450-35330 RETAINER 1
9 2  121250-35330 RETAINER, SPRING 1 1 1 1 1
10 2 121250-35340 SHIM 1 1 1 1 1
11 2  124450-35350 NUT, LOCK 1 1 1 1 1
12 2 22252-000100 RING, 10 1

FOR MODEL IGM

1

FOR MODEL 2GM+3GM-«3GMD3HM » 3HMF
2GMF-3GMF

AEFER TC Fig. 23

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.25. LUB. OIL PIPE

aGMF

FOR MODEL 1GM

FOR MODEL 3GMe3GhD &

FOR MODEL 2G6M-2GMF

11

FOR MODEL 3HM-3HMF

0CR10-M09002 Fig.25

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-39200 PIPE, OIL 1
2 1 128270-39200 PIPE, OIL 1
3 1 128370-39200 PIPE, OIL 1 1
4 1 121575-39200 PIPE ASSY, OIL 1 1
5 1 124060-39451 SWITCH, 0.2KG 1 1 1 1 1 1
6 1 101147-59810 BOLT, PIPE JOINT M8 2
7 1 124160-39140 BOLT, PIPE JOINT M10 1 1 1 1 1
8 1  124550-59820 BOLT, PIPE JOINT M8 1 3 3 3 3
9 1 23414-080000 GASKET, 8X1.0 4 1 5 5
10 1  23414-100000 GASKET, 10X1.0 2 2 2 2 2
11 1 104884-59170 GASKET 1 1 1
11-1 1 23414-080000 GASKET, 8X1.0 1 1 1 1 1 R
(B=EXXX) (C=EXXX) (E=EXXX)
12 1  124450-39240 RETAINER, PIPE 1 1 1 1 1
13 1 128170-39010 PIPE, OIL 1
14 1 128170-39020 PIPE ASSY, OIL 1
15 1 103854-39140 BOLT, PIPE JOINT 4
16 1  23414-120000 GASKET, 12X1.0 8
17 1 105582-39140 RETAINER 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.26. COOLING SEA WATER PUMP

0CR10-M09002 Fig.26

1GM
1ine. (1) ~40
\\@/
.'. ] 31
[ 18
29
10
2GM
3GM
36HD 52
\\III 53 }
b
2inc. {2} ~51A ! é\\
1 LY.

|

0y

261)
1ZM
20 42 28 25

22

33 20 30 O

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B © © E
1 1 128170-42000  PUMP ASSY, WATER 1
2 1 128270-42000  PUMP ASSY, WATER 1 1 1
3 1 121575-42000  PUMP ASSY, WATER 1 1 1 1
7 2 128170-42070 IMPELLER 1
8 2 104211-42070 IMPELLER 1 1 1
9 2 124223-42091 IMPELLER 1 1 1 1
10 2 128170-42060  SHAFT, IMPELLER 1
1u 2 124070-42060  SHAFT, IMPELLER 1 1 1
12 2 121575-42020  SHAFT 1 1 1 1
13 2 128170-42050 CAM 1
14 2 104211-42050 CAM 1 1 1
15 2 124323-42100  CAM, IMPELLER 1 1 1 1
16 2 26554-040062  SCREW, M4X 6 1 1 1 1
17 2 26554-040102  SCREW, M4X10 1 1 1 1
18 2 24101-060004  BEARING, BALL 6000 2
19 2 24107-062004  BEARING, BALL 6200ZZ 2 2 2
20 2 24107-062024  BEARING, BALL 620277 2 2 2 2
21 2 128170-42110  SEAL, TC8227 1
22 2 124223-42160 SEAL, TC15X30X7 1 1 z
(E=*1979.12.) (F=*1979.12.)
23 2 124240-91450 SEAL, OIL 1
24 2 104211-42100  SEAL, TC10X25X7 1 1 1
25 2 124223-42080  SEAL, TC13X28X7 1 1 1 1
26 2 124223-42040  KEY 1 1 1 1
27 2 104211-42110 PLATE 1 1 1
28 2 124223-42070  PIECE 1 1 1 1
29 2 22242-000100  RING, 10 1
30 2 22242-000150  RING, 15 1 1 1 1
31 2 22252-000260  RING, 26 1
32 2 22252-000300  RING, 30 1 1 1
33 2 22252-000350  RING, 35 1 1 1 1
34 2 128170-42080  COVER 1
35 2 104211-42080 COVER 1 1 1
36 2 121575-42150  COVER 1 1 1 1
37 2 128170-42090  GASKET 1
38 2 104211-42090 GASKET 1 1 1
39 2 124223-42110  GASKET, WATER PUMP 1 1 1 1
40 2 26554-040082  SCREW, M4X 8 3 6 6 6 6 6
41 2 104211-42120  COVER, BEARING 1 1 1
42 2 121575-42120  COVER, BEARING 1 1 1 1w
(E=*1979.12.) (F=*1979.12.)
43 2 104211-42130 PIECE, DISTANCE 1 1 1
44 2 124070-42410  COLLAR 1 1 1
45 2 124070-42400  V-PULLEY 1 1 1 1 1
46 2 26347-080002  NUT, M8 1 1 1 1 1
47 2 124070-42420 WASHER 1 1 1 1
48 2 124070-42420  WASHER 2 2 2 2
49 2 105583-49910 ELBOW, PT1/4 1 1 1
50 2 128270-49300 ELBOW, 1/4 1 1 1
51 2 121575-49300  JOINT, PIPE 2 2 2 2
51A 2 128270-42150  BRACKET, PUMP 1 1 1 1 1
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, FInterchangeable by set, KiQ'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.26. COOLING SEA WATER PUMP

1GH

1ine. (1) ~40

0CR10-M09002 Fig.26

@‘\ \
18
21
23
26H
36H
36HD 52
'\'",'. 53 }
b
. Oy S
2inc. (2} ~B1A e
\ 2
3HM '
3
26 51A
36HF
60 \'v 57
‘5‘|

3ine. (3)~51A
s I

261)

- ' i B3

1ZM
20 42 28 25

22

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty I R
A B € O E ¢
52 1 26116-080142 BOLT 8X14 2 2 2 2 2
53 1 22217-080000 WASHER, SPRING 8 2 2 2 2 2
54 1 104511-78780 V-BELT, M/19 1 1 1 1 1
55 1 26116-060202 BOLT, M6X 20 PLATED 3
56 1 22217-060000 WASHER, SPRING 6 3
57 1 22117-060000 WASHER, 6 3
58 1  24321-000350 O-RING, 1AG35.0 1
60 1  22217-080000 WASHER, SPRING 8 2 2 2 2 W
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.27

Fig.27. COOLING FRESH WATER PUMP peion e
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
FOR MODEL 3HMF A B (©) O (E) F

2GMF-3GMF 1 1 128695-42010 PUMP ASSY, WATER 1 1 1
2 2 121000-42050  GASKET, WATER PUMP 101 1
3 2 121000-42100  PUMP ASSY, WATER 11 1
5 3 129350-42200  IMPELLER 11 1
6 3 121450-42240  BEARING, SHAFT 11 1
7 3 121450-42260 FLANGE, V-PULLEY 1 1 1
8 3 121450-42310  SEAL, MECHANICAL 11 1
9 3 23871-030000 PLUG, R03 11 1
10 2 728695-43500 BRACKET ASSY 11 1
12 3 23871-020000  PLUG, R02 11 1
13 2 26117-060352  BOLT M 6X 35 11 1
14 2 22117-060000  WASHER, 6 11 1
15 1 128695-42350  V-PULLEY 101 1
16 1 121450-44410  GASKET 101 1
17 1 22117-080000  WASHER, 8 4 4 4
18 1 22217-060000 WASHER, SPRING 6 4 4 4
19 1 22217-080000 WASHER, SPRING 8 4 4 4
20 1 26116-060102  BOLT, M6X 10 PLATED 4 4 4
21 1 26116-080952  BOLT, M8X 95 PLATED 3 3 3

1 11 1

N
N

26116-081152 BOLT, M8X115 PLATED

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

0CR10-M09002 Fig.28

Fig.28. COOLING FRESH WATER COOLER E‘B\;zigmm gzgﬁmD
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
1inc.3 ~ 31 (&) _(®) (©) () () (F)
‘ 1 1 728290-44500 COOLER ASSY, WATER 1
2 1 728390-44500 COOLER ASSY, WATER 1
3 2 128290-44010  BODY, COOLER 1
FOR MODEL 2GMF 4 2 128390-44010  BODY, TANK 1
5 2 128290-44050 COVER 1
6 2 128965-44050 COVER 1
7 2 728690-44710 COVERASSY 11
9 3 128690-49310 ELBOW 11
10 3 24311-000160  O-RING, 1AP16.0 11
11 3 26554-050102 SCREW, M5X10 1 1
12 3 23414-050000 GASKET, 5X1.0 1 1
13 2 128695-44090 COCK 11
14 2 128695-44070  GASKET 2 2
15 2 26216-060202  STUD, M6X 20 8 8
16 2 22117-060000 WASHER, 6 8 8
17 2 26716-060002  NUT, M6 8 8
18 2 123682-44190  FILLER ASSY 101
19 2 123672-44200  GASKET 11
20 2 128290-44400  PIPE, WATER 1
21 2 128390-44400 CORE, COOLER 1
22 2 124790-44470  PIN 2 2
23 2 24311-000700  O-RING, 1AP70.0 2 2
24 2 121450-11680  GASKET 1
25 2 128390-44490  GASKET 1
26 2 128290-44480 COVER, TANK 1
27 2 128390-44480  COVER, TANK 1
28 2 26116-060162  BOLT, M6X 16 PLATED 4 4
29 2 43600-500290 COCK 1/4 1 1
30 2 26116-080202  BOLT, M8X 20 PLATED 4 4
31 2 124160-49480  JOINT, PIPE 2 2
FOR MODEL 3GMF 32 1 124460-77680  RETAINER 11
33 1 23061-070300  PIPE, 7X 300 2 2
34 1 12472259050  CLIP, HOSE 9 11
35 1 128290-13250  GASKET 1
36 1 121450-13250  GASKET 1
37 1 26116-080852  BOLT, M8X 85 PLATED 4
38 1  26116-080902  BOLT, M8X 90 PLATED 4
39 1 26216-080852  STUD, M8X 85 2
40 1 26216-080902  STUD, M8X 90 2
41 1 26716-080002  NUT, M8 2 2

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.29. COOLING FRESH WATER COOLER(3HMF)

FOR MODEL 3HMF

OLD TYFE

ling.2 ~ 30

0CR10-M09002 Fig.29

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 728695-44500 COOLER ASSY, WATER 1
1-1 1 728695-44501 COOLER ASSY, WATER 1 N
(F=EXXX)
2 2 128695-44010 BODY, TANK 1
3 2 128695-44050 COVER, COOLER 1
4 2  23873-010000 PLUG, RO1 1 Z
(F=EXXX)
5 2 728690-44710 COVER ASSY 1 W
(F=EXXX)
7 3 128690-49310 ELBOW 1 W
(F=EXXX)
8 3 24311-000160 O-RING, 1AP16.0 1 W
(F=EXXX)
9 3 26554-050102 SCREW, M5X10 1 W
(F=EXXX)
10 3 23414-050000 GASKET, 5X1.0 1 W
(F=EXXX)
11 2  128695-44090 COCK 1
12 2 128695-44070 GASKET 2
13 2 26216-060202 STUD, M6X 20 8
14 2  22117-060000 WASHER, 6 8
15 2  26716-060002 NUT, M6 8
16 2 123682-44190 FILLER ASSY 1
18 3 123682-44220 CHAIN 1
19 2 123672-44200 GASKET 1
20 2 26116-060162 BOLT, M6X 16 PLATED 4
21 2 128695-44400 PIPE ASSY, COOLING 1
22 2 124790-44470 PIN 2
23 2 24311-000700 O-RING, 1AP70.0 2
24 2 120345-13160 GASKET, MANIFOLD 1
25 2 128695-44480 COVER, TANK 1
26 2 43600-500290 COCK 1/4 1
27 2 26116-080202 BOLT, M8X 20 PLATED 6
28 2 124160-49480 JOINT, PIPE 2
29 2 23897-030002 PLUG PF3/8 1
30 2 23414-170022 GASKET, 17X1.0 1
31 1 124070-13300 ELBOW, PT3/8 1 Z
(F=EXXX)
32 1 124460-77680 RETAINER 1
33 1 23061-070300 PIPE, 7X 300 2
34 1 124722-59050 CLIP, HOSE 9 1
35 1 121550-13520 GASKET 1
36 1 26116-080902 BOLT, M8X 90 PLATED 4
37 1 22217-080000 WASHER, SPRING 8 4
38 1 26216-080902 STUD, M8X 90 2
39 1 26716-080002 NUT, M8 2

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002  Fig.30

; _ (A)=1GM (D)=3GMD
Fig.30. SUB-TANK etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |

A B (©) O (E) F

1 1 720445-44200 TANK ASSY, SUB 1 1 1

FOR MODEL 3HMF 3 1 12044544540 SUPPORT T h

4 1  124790-44560 PIPE, WATER L=1000 1 1 1

ZGMF.3G MF 5 1 23010-013000 CLAMP, HOSE 13 2 2 2

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.31. COOLING WATER PIPE

§
FOR MUDEL 3GM-23GMD [

.. FOR MODEL 1GM

FOR MODEL 2GM

P TO Fig. a3

ey

——

o H

AFFFA T3 Fig. 23

.33

R
=
=
ot
i
i
mi
=

EEFER TO Fig.:

aLD TYPE

]

. 2E

NEFEN T3 F}i

REFER TO Fig. |

HEFEFE 10 Fi

0CR10-M09002 Fig.31

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-49010 PIPE, WATER 1
2 1 128270-49010 PIPE, WATER 1 1 1
2-1 1 128270-49110 PIPE, WATER 1 1 1 R
(B=E/#00643) (C=E/#00380) (D=+1980.11)
2-2 1 128270-49010 PIPE, WATER 1 1 1 R
(B=E/#02383) (C=E/#01668) (D=*1981.07)
3 1 128170-49040 PIPE, WATER 1
4 1 128270-49020 PIPE, WATER 1
5 1 128370-49020 PIPE, WATER 1 1
6 1 128370-49030 PIPE, WATER 1
6-1 1 121370-49040 PIPE, WATER 1 1 R
(C=E/#00012)
7 1 128170-49050 PIPE, WATER 1
8 1  128270-49050 PIPE, WATER 1 1 1
9 1  23000-022000 CLAMP, 22 6 6 6 6
10 1 23000-025000 CLAMP, 25 2 2
11 1 23297-200061 CLAMP, A20X 6 1 1 1
11-1 1 124070-49310 RETAINER 1 1 1 N
(B=+1980.09) (C=*1980.09) (D=+1980.09)
12 1 26116-060122 BOLT, M6X 12 PLATED 1
13 1 22137-060000 WASHER, 6 1 1 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.32

Fig.32. COOLING WATER PIPE(2,3GMF,3HMF) (etom (0)=scnD
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
;B (A (B (©) (O () B
g £ 1 1 128670-49010  PIPE, WATER 1
3E 2 1 128690-49010  PIPE, WATER 101 1
e . 3 1 121575-49020  PIPE, WATER 1
Y 4 1 128370-49030  PIPE, WATER 1
et 41 1 121370-49040  PIPE, WATER 1 R
g |I P 'I““ (E=E/#00019)
uE (% 5 1 128270-49050  PIPE, WATER 1
gz X 6 1 23000-022000 CLAMP, 22 2
s o 7 1 23000-025000 CLAMP, 25 4 4 6 4
2 o 8 1 12157549310 RETAINER, PIPE 1 1
2 @ 8-1 1 124070-49310  RETAINER 1 1 N
= E (E=*1980.09) (F=*1980.09)
z o 9 1 26116-060102  BOLT, M6X 10 PLATED 1 1 1 1
L - 10 1 22137-060000 WASHER, 6 101 101
i 11 1 12157549310  RETAINER, PIPE 11 1
= 12 1  128695-49520  PIPE, WATER 1 1 1
13 1 128695-49530  PIPE, WATER 1 1 1
14 1 128695-49020  PIPE, WATER 1
14-1 1 124770-49040  PIPE, WATER 11 1 s
(F=EXXX)
15 1 128695-49530  PIPE, WATER 1
16 1 128290-49510  PIPE, WATER 1 01
17 1 23000-041000 CLAMP, 41 6 6 6
| w
&
= A
9 NS
o S kS B

FOR MODEL 3HM

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

0CR10-M09002 Fig.33

; A)=1GM D)=3GMD
Fig.33. THERMOSTAT etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  105582-49200 THERMOSTAT 1 1 1 1 2
2 1 127610-91340 SWITCH, 60 1 1 1 1 1
2-1 1 128275-91340 SWITCH, 65 1 1 1 1 1 N
(A=E/#01256) (B=*1980.12) (C=*1980.12) (D=+1980.12) (E=*1980.12)
3 1 128270-49100 BRACKET 1 1 1
4 1 121575-49100 BRACKET, THERMOSTAT 1
5 1 121450-44410 GASKET 1 1 1 1
6 1 26116-080602 BOLT, M8X 60 PLATED 4 4 4 3
7 1 26116-080502 BOLT, M8X 50 PLATED 1
8 1 128170-49150 COVER, THERMOSTAT 1 1 1 1
9 1 121575-49150 COVER, THERMOSTAT 1
10 1 104211-49160 GASKET 1 1 1 1
11 1 121575-49160 GASKET 1
12 1 26116-060202 BOLT, M6X 20 PLATED 2 2 2 2
13 1 26116-080202 BOLT, M8X 20 PLATED 1
14 1 22217-080000 WASHER, SPRING 8 4 4 4 5
15 1 22117-060000 WASHER, 6 2 2 2 2
16 1 104271-49060 JOINT, PIPE 1
17 1 124070-13300 ELBOW, PT3/8 1
18 1 22351-040008 PIN, SPRING 4.0X 8 1
19 1 26116-080282 BOLT, M8X 28 PLATED 1 1 1
20 1 26116-080652 BOLT, M8X 65 PLATED 1 1 1
21 1 121750-49800 THERMOSTAT 1 1 1
22 1 127610-91350 SWITCH, 95 1 1 1
23 1 127610-91360 SWITCH, 106 1 1 1
24 1  128690-49530 COVER, THERMOSTAT 1 1 1
25 1  124736-49540 GASKET 1 1 1
26 1  22137-080000 WASHER, 8 2 2 2
27 1  23871-030000 PLUG, R0O3 1 1 1

172149 16 11

FOR MODEL 3HMF
2GME

3GMF

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.34. FUEL INJECTION PUMP

REFERNo.10-1, 11-1, 13-1, 13-2

1. When replacing the plunger (101, 11-1) or the valva {13-1, 13-2) replace all the quantities required per engine simultanaously

with new ones.

2GMF
FOR MODEL 2GM

2. New typa pump assembly has been supplied since 1981, July.

3. Applicable sngina numbers: 1GM 02350~ 2GM 02252~ 3GMD D1615~, 3HM 00881~~, 3HMF 00023~)

0CR10-M09002 Fig.34

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty
A B © © E
1 1 728170-51700  PUMP ASSY, INJECTION 1
1-1 1 728170-51101 PUMP ASSY, INJECTION 1 N
(A=E/#02350)
2 1 728270-51700 PUMP ASSY, INJECTION 1
2-1 1 728270-51101 PUMP ASSY, INJECTION 1 N
(B=E/#02252)
3 1 728370-51700  PUMP ASSY, INJECTION 1 1
3-1 1 728370-51101 PUMP ASSY, INJECTION 1 1 N
(C=*1981.07) (D=E/#01615)
4 1 721575-51700  PUMP ASSY, INJECTION 1 1
4-1 1 728696-51100 PUMP ASSY, INJECTION 1 1 N
(E=E/#00991) (F=E/#00023)
5 2 128170-51010  BODY, FUEL PUMP 1
6 2 124950-51010  BODY, FUEL PUMP 1
7 2 128370-51010  BODY, FUEL PUMP 1 1
8 2 121450-51010 BODY ASSY, PUMP 1 1
9 2 128370-51010 BODY, FUEL PUMP 1 1
10 2 128170-51100 PLUNGER ASSY 1 2 3 3
10-1 2 128170-51101 PLUNGER ASSY 1 2 3 3 S
(A=E/#02350) (B=E/#02252) (C=*1981.07) (D=E/#01615)
11 2 121575-51100 PLUNGER ASSY 3 3
1-1 2 128696-51100 PLUNGER ASSY 3 3 S
(E=E/#00991) (F=E/#00023)
12 2 124950-51270  GASKET 1 2 3 3 3 3
13 2 124060-51300  VALVE ASSY, DELIVERY 1 2 3 3 3 3
13-1 2 128170-51300  VALVE ASSY, DELIVERY 1 2 3 3 S
(A=E/#02350) (B=E/#02252) (C=*1981.07) (D=E/#01615)
13-2 2 128696-51300  VALVE ASSY, DELIVERY 3 3 S
(E=E/#00991) (F=E/#00023)
14 2 124550-51350  GASKET, DELIVERY 1 2 3 3 3 3
15 2 124550-51320 SPRING, DELIVERY 1 2 3 3 3 3
16 2 124550-51341 HOLDER, DELIVERY L43 1 2 3 3 3 3
17 2 124550-51370 O-RING 1 2 3 3 3 3
18 2 124950-51510  PINION i1 2 3 3 3 3
19 2 124950-51190  SPRING, PLUNGER 1 2 3 3 3 3
20 2 124950-51170 RETAINER, SPRING A 1 2
21 2 174307-51170 RETAINER, SPRING A 3 3 3 3
22 2 174307-51181 RETAINER, SPRING B 1 2 3 3 3 3
23 2 724550-51520  GUIDE, PLUNGER 1 2 3 3 3 3
25 3 711100-51540 ROLLER ASSY 1 2 3 3 3 3
26 3 174100-54120 PIN 1 2 3 3 3 3
27 2 174307-51700  SHIM SET 1 2 3 3 3 3
28 2 103854-51251  PIN, PLUNGER 1 1 1 1 1 1
29 2 128170-51500 RACKASSY, CONTROL 1
30 2 124085-51500  RACK, CONTROL 1
31 2 121450-51500 RACK, CONTROL 1 1 1 1
32 2 124950-51640 PLATE ASSY, ADJUST 1 2 2 2 2
33 3 124950-51650  PLATE 1 2 2 2 2
34 3 124950-51670  PIN 1 2 2 2 2
35 2 103854-51660 SCREW 1 2 2 2 2
36 2 26587-050122  SCREW, M5X12 1 2 2 2 2
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, FInterchangeable by set, KiQ'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.34. FUEL INJECTION PUMP

2GMF
FOR MODEL 2GM

REFER.No.10-1, 11-1, 13-1, 13-2 i

1. When replacing the plunger (101, 11-1) or the valva {13-1, 13-2) replace all the quantities required per engine simultanaously
with new anes,

2. New typa pump assembly has been supplied since 1981, July.

3. Applicable angina numbers: 1GM 02350~ , 2GM 02252 ~, 3GMD 01615~, 3HM 00981~ 3HMF 00023~}

0CR10-M09002 Fig.34

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty I R
A B € O E ¢
36-1 2 26587-050102 SCREW, M5X10 1 2 2 2 2 N
(B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
37 2 22217-050000  WASHER, SPRING 5 1 2 2 2 2
38 2 22137-050000 WASHER, 5 1 2 2 2 2
39 2 104271-51450 PIECE, GUIDE 1
40 2 124950-51450 PIECE, GUIDE 2 3 3 3 3
41 2 174307-51460 PIN, LOCK 1
42 2 121150-51460 PIN, GUIDE 1 1 1 1
43 2 104271-51460 CIRCLIP 1
48 2 124220-51890 RIVET 2 2 2 2 2 2
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.35

; A)=1GM D)=3GMD
Fig.35. FUEL FEED PUMP etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
, 1 1 105582-52010 PUMP ASSY, FUEL FEED 1
2 1 121256-52020 PUMP ASSY, FUEL FEED 1 1 1 1 1
3 1 121400-01850 GASKET 1 1 1 1
3-1 1 121520-01850 GASKET 1 1 1 1 1 1 R
(A=*1981.01) (B=*1981.01) (C=*1981.01) (E=*1981.01)
4 1 26116-060162 BOLT, M6X 16 PLATED 2 2 2 2 2 2
5 1 22217-060000 WASHER, SPRING 6 2 2 2 2 2 2
6 1 105582-59150 BOLT, PIPE JOINT 1 1 1 1
7 1 124772-59650 UNION 1 1 1
8 1 124772-59660 JOINT 1 1 1 1 1 1
9 1 124772-59670 NUT, CAP 1 1 1 1 1 1
10 1 128370-59650 JOINT, PIPE 1 1 1 1
11 1  23414-080000 GASKET, 8X1.0 1 1 2 1 2 2

FOR MODEL 3GM+3HM+*3HMF
2GMF3GMF

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.36

1 A)=1GM D)=3GMD
Fig.36. FUEL INJECTION VALVE EB;ZZGM(F) EE;:?,HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢
1 1 728170-53100  VALVE ASSY,INJECTION 1 2 3 3
2 1 724060-53101  VALVE ASSY,INJECTION 3 3
4 2 124770-53000  VALVE ASSY,INJECTION 1 2 3 3 3 3
5 2 128170-53080  NUT, NOZZLE 1 2 3 3
6 2 104200-53080  NUT, NOZZLE 3 3
7 2 113200-53110  SPINDLE, INTER 1 2 3 3 3 3
8 2 10421153120  SPRING, NOZZLE 1 2 3 3
9 2 10385453120  SPRING, NOZZLE 3 3
91 2 10421153120  SPRING, NOZZLE 3 3 R
(E=EXXX) (F=EXXX)
10 2 113200-53120  RETAINER, SPRING 1 2 3 3 3 3
1 2 110250-53150  PLATE ASSY, ADJUST 1 2 3 3 3 3
12 2 10385453180  RETAINER, SPRING 1 2 3 3 3 3
REFER TO Frg. 11 13 2 172100-53200  GASKET 1 2 3 3 3 3

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.37

; (A)=1GM (D)=3GMD
Fig.37. FUEL STRAINER etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |

A ® €©) O E ©

1 1  124790-55601 STRAINER ASSY, FUEL 1 1 1 1 1 1
3 2 104500-55710 ELEMENT 1 1 1 1 1 1
4 2 121370-55730 CUP, STRAINER 1 1 1 1 1 1
5 2 110250-55610 RING, RETAINING 1 1 1 1 1 1
6 2 24341-000440 O-RING, 1AS44.0 1 1 1 1 1 1
7 2 101720-55750 PLUG, 6 1 1 1 1 1 1
8 2 23418-060000 GASKET, 6X1.0 1 1 1 1 1 1
9 2 135210-51900 PLUG 1 1 1 1 1 1
10 2 23414-080012 GASKET, 8X1.0 1 1 1 1 1 1
11 1 128170-55610 BRACKET, STRAINER 1
12 1 128270-55610 BRACKET, STRAINER 1
13 1 26116-080202 BOLT, M8X 20 PLATED 2
14 1 26116-080162 BOLT, M8X 16 PLATED 2
15 1 22217-080000  WASHER, SPRING 8 2 2
_ 16 1 26116-060182 BOLT, M6X 18 PLATED 2 1 2 2 2 2
]|3 17 1 26116-060252 BOLT, M6X 25 PLATED 1
18 1 22217-060000  WASHER, SPRING 6 2 2 2 2 2 2

FOR MODEL 3GM-3HM ' -3
AGMDs3HMF

2GMF +3GMF

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.38. FUEL PIPE

35

-
A

REFER ~2> Fly.

38

L? 2%
22 38
mé@{
[
m.__
w
g s
zo
o e
g ="
=
g
[
41 %s
ok b
=
14
o
s

ACEZR TG Cig 37
A &

QETER TO Tig. 35

0CR10-M09002 Fig.38

OLD TYPE

T
Ry

(D)=3GMD
(E)=3HM
(F)=3HMF
No. Lev. Parts No. Description Qty |
B () ©O () F
1 1 128170-59810 PIPE ASSY, INJECTION
2 1 128270-59810 PIPE ASSY, INJECTION 1
3 1 128370-59810 PIPE ASSY, INJECTION 1 1
4 1 121550-59810 PIPE, FUEL INJECTION 1
5 1 128695-59810 PIPE ASSY, INJECTION 1
6 1 128270-59820 PIPE ASSY, INJECTION 1
7 1 128370-59820 PIPE ASSY, INJECTION 1 1
8 1 121550-59820 PIPE ASSY, INJECTION 1
9 1 128695-59820 PIPE ASSY, INJECTION 1
10 1 128370-59830 PIPE ASSY, INJECTION 1 1
11 1 121550-59830 PIPE ASSY, INJECTION 1
12 1 128695-59830 PIPE ASSY, INJECTION 1
13 1  121450-59850 BRACKET 1 1 1 1 1
14 1  123325-59100 RETAINER, PIPE 2 2 2 z
(B=*1980.11) (C=*1980.11) (E=*1980.11)
15 1 123325-59110 COVER 2 2 2
15-1 1 122780-59100 RETAINER 1 R

(B=*1980.12)

{—“(:}‘ 45—

EJ
REFEF TO Fig
HERRF T3 Fip. 54

36—

15-2 1 123372-59100

RETAINER, PIPE

1 2 2 2 2 R

(B=*1980.12) (C=*1980.12) (E=*1980.12)
16 1 121250-59860 BRACKET 1 1 1 1
17 1 121250-59860 BRACKET 1 z

(B=*1980.11)

18 1 26116-060102

BOLT, M6X 10 PLATED

FOR MODEL 2GMs 25MF

REFEF. T< Fig. 36
o

PCIES

REFER T3 Fig. #a
3436 35

| OLD TYRE

T

19 1 26116-060162 BOLT, M6X 16 PLATED 4 4 4 4 4
19-1 1 26116-060162 BOLT, M6X 16 PLATED 2 K
(B=EXXX)

20 1 128170-59010 PIPE ASSY, FUEL

21 1 128270-59010 PIPE ASSY, FUEL 1

22 1 128370-59010 PIPE ASSY, FUEL 1 1

23 1 128670-59010  PIPE ASSY, FUEL 1

24 1 128690-59010  PIPE ASSY, FUEL 1

25 1 128170-59080  PIPE ASSY, FUEL

26 1 128270-59080 PIPE ASSY, FUEL 1

27 1 128370-59080 PIPE, FUEL 1 1

28 1 128670-59080  PIPE, FUEL 1

29 1 128690-59080 PIPE 1

30 1 124450-39240 RETAINER, PIPE 1 1 1 1

31 1 22117-080000 WASHER, 8 1 1 1 1

32 1 105582-59150 BOLT, PIPE JOINT 1 1 1 1 1 1

33 1  23414-080000 GASKET, 8X1.0 2 2 2 2 2 2

34 1 124060-59380 PLUG, 6 1 1 1 1 1 1 Z
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX) (F=EXXX)

35 1 180110-51910 GASKET, PLUG 1 1 1 1 1 Z
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX) (F=EXXX)

36 1 103854-59200  BOLT, M12 11 1 1 1 Z
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX) (F=EXXX)

37 1  23414-120000 GASKET, 12X1.0 6 6 6 6 6

38 1  23857-060000 BOLT, JOINT 6 2 2 2 2 2

39 1 104264-59030 JOINT, PIPE 8

40 1 105311-59500

PIPE ASSY, RETURN

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.38. FUEL PIPE

35

REFER ~2> Fly.

38

FOR MODEL | GM

BEMF -
FOR MODEL 3GM:3GMDsZHM-3HME 5

o
OLD TYPE

" 3GM=2GMD

:4/_}

REFEF TO Fip. 37

HERRF T3 Fip. 54

, OLD TYPE

FOR MODEL 2GMs 25MF

_h,
-44

REFEF. T< Fig. 36

PCMES "2 [

| OLD TYRE
3435 35

QETER TO Tig. 35

0CR10-M09002 Fig.38

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B € O E ¢
41 1 128370-59500 PIPE ASSY, RETURN 1 1
42 1 121575-59500 PIPE ASSY, RETURN 1 1
43 1 101147-59810 BOLT, PIPE JOINT M8 1 2 3 3 3 3
44 1  23414-080000 GASKET, 8X1.0 2 4 6 6 6 6
45 1 103854-59191 BOLT ASSY, JOINT M12 1 1 1 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
46 1  128290-59810 PIPE ASSY, INJECTION 1
47 1  128390-59810 PIPE ASSY, INJECTION 1
48 1 128290-59820 PIPE ASSY, INJECTION 1
49 1 128390-59820 PIPE ASSY, INJECTION 1
50 1  128390-59830 PIPE ASSY, INJECTION 1
51 1 128290-59010 PIPE ASSY, FUEL 1
52 1 128390-59010 PIPE ASSY, FUEL 1
53 1 128290-59080 PIPE ASSY, FUEL 1
54 1 128390-59080 PIPE, FUEL 1
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% New, S:Old—‘%New, Wihdd, Z:Discontinued, Filnterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.39. GOVERNOR DRIVING

FOR MODEL Z2GM-3GM AGMD« 3HM - 3HMF

2G6MF-3GEMF

FOR MODEL |GM

0CR10-M09002 Fig.39

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-61100 WEIGHT ASSY,GOVERNOR 1
2 1 721575-61520 SUPPORT ASSY, WEIGHT 1 1 1 1 1
9 1 22351-040008 PIN, SPRING 4.0X 8 2 1 1 1 1 1
10 1 121000-61600 SLEEVE, GOVERNOR 1 1 1 1 1 1
11 1 121575-61710 BEARING, FNTA-2542 1 1 1 1 1 1
12 1 121575-61720 COLLAR 1 1 1 1 1 1
13 1 728170-61560 LEVER ASSY, GOVERNOR 1
14 1  721500-61560 LEVER ASSY, GOVERNOR 1 1 1 1 1
19 2  22322-030200 PIN, TAPER 3X20 2 2 2 2 2 2
22 2  22351-030012 PIN, SPRING 3.0X12 1 1 1 1 1 1
23 1 121575-66310 SPRING, STARTING 1 1 1 1 1 1
24 1 128170-61620 SUPPORT 1
25 1 121575-61620 SUPPORT 1 1 1 1 1
26 1 122410-61650 BEARING, FJ-1010W 2 2 2 2 2 2
27 1 22351-040008 PIN, SPRING 4.0X 8 2 2 2 2 2 2
28 1 26116-060302 BOLT, M6X 30 PLATED 2 2 2 2 2 2
29 1 22217-060000 WASHER, SPRING 6 2 2 2 2 2 2
30 1 104211-42130 PIECE, DISTANCE 1 1 1 1 1 1
31 1 22242-000100 RING, 10 1 1 1 1 1 1
32 1 128170-61160 LEVER ASSY, CONTROL 1
33 1 121575-61160 LEVER ASSY, CONTROL 1 1 1 1 1

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

=

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.40. REGULATOR LINKS

REFER TO Fig. 43

FOR MCDEL |GM

14

/

REFER TO Fig. 41

FOR MODEL 2GM*3GM-3GMD»3HM» 3HMF
2GMF-3GMF

\ _
\?:élf/J/’/'I" ) 4 | \)g\ )(/j

0CR10-M09002 Fig.40

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty I R
A B (©) O (E) F
1 1 121575-66051 HANDLE, REGULATOR 1 1 1 1 1 1
2 1 128170-66010 SPRING, REGULATOR 1
3 1 128270-66010 SPRING, REGULATOR 1 1 1 1 1
4 1 128170-66200 SPRING, REGULATOR 1
5 1 128270-66200 SPRING, REGULATOR 1 1
5-1 1 121575-66200 SPRING, REGULATOR 1 1 1 1 1 R
(B=E/#00019) (C=E/#00012)
6 1 128170-66090 LEVER ASSY,REGULATOR 1
7 1 121000-66090 LEVER ASSY,REGULATOR 1 1 1 1 1
12 1 26716-080002 NUT, M8 1 1 1 1 1 1
13 1 22117-080000 WASHER, 8 1 1 1 1 1 1
14 1  24311-000090 O-RING, 1AP9.0 1 1 1 1 1 1
15 1 22242-000120 RING, 12 1 1 1 1 1

N:Old =25

izt

New, Q:0ld !% New. R:Old 2 New, 5:0ld —‘%New, Wihdd, Z:Discontinued, Filnterchangeable by set. K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.41. FUEL CONTROLLER

OLD TYPE
—12
.———44

13—

&S— 14
—11

//‘\"\.
FOR MODEL e //—\:\:\\
S ™

/2N T

[OLD TYPE & ?(\"'// \
: : U = Y
22 >y I o . \'-..
N \
Vo 4
L
\l!\\ \‘. \|l Y
\\ b
\\\ i \\ \
NEW TvPE | [OLD TYPE | . ﬁ"“\\\\ \ p
| 12 | RO §
&4 e—14 N |
@——3-2|| B3, Y |
\x\ /.

REFEA TQ Flg.3d
I ] \dﬂ\_l/
£
W o
RVREN .

. FOR MODEL 2GM-3GM-3HM
-3 e 2GMF «3GMD+*3HMF
BN
P
) “
]
B ] "\._..\
NEW TYPE (NN
P Y\ A{/ ’//.
N L
RN
/ 1
i !
o i
A
NS \))
o~ L
N
b )
OLD TYPE

0CR10-M09002 Fig.41

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-66550 LIMITER ASSY, FUEL 1
2 1 128270-66550 LIMITER ASSY, FUEL 1 1 1 1 1
8 1 26657-120002 NUT, CAP M12 1 1 1 1 1 1
8-1 1 128170-66880 NUT, CAP M12 1 1 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
9 1 26756-120002 NUT, LOCK M12 1 1 1 1 1 1
9-1 1 128170-66890 NUT, M12 1 1 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
9-2 1 26756-120002 NUT, LOCK M12 1 1 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
10 1  43400-500450 SEAL WASHER 12S 2 2 2 2 2 2
11 1 121575-66800 SCREW 1 1 1 1 1 1
11-1 1 121575-66830 SCREW 1 1 R
(E=*1980.10) (F=+1980.10)
12 1 26666-060002 NUT, CAP M6 1 1 1 1 1 1
12-1 1 128170-66870 NUT, CAP M6 1 1 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
13 1 26756-060002 NUT, LOCK M6 1 1 1 1 1 1
13-1 1 124550-66370 NUT, M6 1 1 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
13-2 1 26756-060002 NUT, LOCK M6 1 1 1 1 1 1 S
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
14 1  43400-500390 SEAL WASHER 6S 2 2 2 2 2 2
15 1 121575-66800 SCREW 1 1 1 1 1 1
16 1 128170-66850 RETAINER 1
17 1 121575-66850 RETAINER 1 1 1 1 1
18 1 26756-060002 NUT, LOCK M6 1 1 1 1 1 1
19 1 26116-060142 BOLT, M6X 14 PLATED 2
20 1 22217-060000 WASHER, SPRING 6 2
21 1 22451-100000 WIRE, 1.0 1 1 1 1 1 1 W

22

(A=*1980.11)

1

(A=*1980.11)

135210-61090

(B=*1980.11)

(B=*1980.11)

(C=+1980.11) (D=+1980.11)
LEAD

(C=*1980.11) (D=*1980.11)

(E=*1980.11) (F=+1980.11)
1 1 1 1 1 1 W
(E=*1980.11) (F=*1980.11)

SRR

N:Old =25 New, Qr:Old !:» Mew, R: Old!:» Mewi, 5:0ld !:uNew W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

i it

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.42. ENGINE STOP DEVIC

Optional tarts

51)

e '“"“\FOR MODEL 1GM

-y

REFER TO Fig. 43

FOR MODEL 2GM-3GM-3HM 3GMD« 3HMF
2GMF3GMF

—
$\“f~_>\_\

'l
///%/ - .
G
S S |

G

0CR10-M09002 Fig.42

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty I R
A B € O E ¢
1 1 128170-66510 LEVER ASSY, STOP 1
2 1 121575-66510 LEVER ASSY, STOP 1 1 1 1 1
6 1  124250-03640 SCREW 1 1 1 1 1
7 1 121575-66550 CAM 1 1 1 1 1 1
8 1 128170-66580 SPRING, RETURN 1
9 1 121575-66580 SPRING, RETURN 1 1 1 1 1
10 1  22117-060000 WASHER, 6 1 1 1 1 1 1
11 1  22217-060000 WASHER, SPRING 6 1 1 1 1 1 1
12 1 22322-030160 PIN, TAPER 3X16 1 1 1 1 1
13 1  24311-000070 O-RING, 1AP7.0 1 1 1 1 1 1
14 1 26716-060002 NUT, M6 1 1 1 1 1 1
15 1 26116-050128 BOLT, M5X 12 PLATED 1 1 1 1 1 1
16 1 26756-050002 NUT, LOCK M5 1 1 1 1 1 1
17 1 104271-67550 CABLE, STOP L=3000 1 1 1 1 1 1
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.43. SPEED REMOTE CONTROL

3GM«3HM

FOR MODEL

e

2GMF-2GME
FOR MODEL 2GM-3GM-3GMO 3HM«ZHMF

3GMD«3HMF
2GMF-3GMF

REFER T Fig.

0CR10-M09002 Fig.43

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-67100 BRACKET, CABLE 1
2 1 128270-67100 BRACKET, CABLE 1
3 1 105311-67100 BRACKET, CABLE 1 1 1 1
4 1 128695-67100 BRACKET 1
5 1 41710-000410 CLAMP 1 1 1 1 1 1
6 1 105311-67200 RETAINER ASSY 1 1 1 1 1 1
10 2 22242-000100 RING, 10 1 1 1 1 1 1
11 1 22414-250150 PIN, COTTER 2.5X15 1 1 1 1 1 1
12 1 26557-050122 SCREW, M5X12 2 2 2 2 2
12-1 1 26557-050102 SCREW, M5X10 2 2 R
(E=EXXX)
13 1 22217-050000 WASHER, SPRING 5 2 2 2
14 1 22217-050000 WASHER, SPRING 5 2 2 z
(B=EXXX) (C=EXXX)
15 1 26116-060142 BOLT, M6X 14 PLATED 2 1 2 2 2
15-1 1 26116-060122 BOLT, M6X 12 PLATED 1 2 2 R
(B=EXXX) (C=EXXX)
16 1 22217-060000 WASHER, SPRING 6 2 2 2 2 2 2
17 1 26716-060002 NUT, M6 1
18 1 22137-060000 WASHER, 6 2 2 2 2 2
19 1 128170-67580 BRACKET, CABLE 1
20 1 121575-67580 BRACKET, CABLE 1 1 1 1 1
21 1 121574-86320 RETAINER 1
22 1 26116-060102 BOLT, M6X 10 PLATED 1
23 1 26116-080142 BOLT 8X14 1 1 1 1 1
24 1 22217-060000 WASHER, SPRING 6 1
25 1 22137-080000 WASHER, 8 1 1 1 1 1
26 1 26116-060122 BOLT, M6X 12 PLATED 2

=
]
_
i
[=]
=}
=
x
o
g
o
oy _
n -t
1 .".. O
[ - s
&/ 2
n i
'S
P g
14
w
TN
w
o
Remarks
(1)2GMF

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.44

; A)=1GM D)=3GMD
Fig.44. STARTING MOTOR etom orsom
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
g A B (©) O (E) F
1 1 128170-77010 STARTER, S114-303 1 1 1 1
8 FOR MODEL. |~ 38”'1_:‘336&“’\5)': 2 1 121370-77020 STARTER, S12-79 1 1
3 1  124550-77030 COVER, TERMINAL 1 1 1 1 1 1
4 1 26116-100302 BOLT, M10X 30 PLATED 2 2 2 2
5 1 22117-100000 WASHER, 10 2 2 2 2
6 1 26226-120252 STUD, M12X 25 2 2
7 1 26716-120002 NUT, M12 2 2
8 1 26716-080002 NUT, M8 1 1 1 1
8-1 1 26756-080002 NUT, LOCK M8 1 1 1 1 R
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
9 1 22217-080000 WASHER, SPRING 8 1 1 1 1
7 Nt NS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.45

Fig.45. STARTING MOTOR COMPONENT PART(12V/1.0KW) etom oo
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
1 A B (©) O (E) F
1 1 128170-77010 STARTER, S114-303 1 1 1 1
2 2 X211451005 ARMATURE 1 1 1 1
3 2  X21148110 WASHER SET, THRUST 1 1 1 1
4 2  X21147155 STOPPER SET, PINION 1 1 1 1
5 2  X211462101 COIL ASSY, FIELD 1 1 1 1
6 3 X21143215 SCREW, CORE 4 4 4 4
7 3  X21145312 BRUSH, + 2 2 2 2
8 2 X211433101 HOLDER 1 1 1 1
9 3 X21148313 BRUSH (-) 1 1 1 1
10 3 X21145314 SPRING 3 3 3 3
11 2 X211413005 COVER ASSY 1 1 1 1
12 3  X21145352 METAL 1 1 1 1
13 2 X21144454 PLATE 1 1 1 1
14 2 X211415006 PINION ASSY 1 1 1 1
15 2  X211476503 CASE ASSY 1 1 1 1
16 3 X21144661 METAL, GEAR CASE 1 1 1 1
17 2 X21149652 LEVER SET, SHIFT 1 1 1 1
18 2 X211447009 SWITCH 1 1 1 1
19 2 26031-040122 SCREW M4X12 2 2 2 2
20 2 26013-060322 BOLT, M6X 32 2 2 2 2
21 2  X21148852 BOLT, THROUGH 2 2 2 2
22 2 X21146963 COVER 1 1 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.46

Fig.46. STARTING MOTOR COMPONENT PART(12V/1.8KW) etom oo
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |

A ® € O E @

1 1 121370-77020 STARTER, S12-79 1 1
2 2 X21207100 ARMATURE ASSY 1 1
3 2  X21201115 WASHER SET, THRUST 1 1
4 2 X21201110 STOPPER SET 1 1
5 2 X21204259 COILASSY 1 1
6 3 X21142215 SCREW 4 4
7 3  X21209311 BRUSH (+) 2 2
8 2  X21205310 HOLDER ASSY, BRUSH 1 1
9 3  X21207312 BRUSH 2 2
10 3 X21201313 SPRING, BRUSH 4 4
11 2 X22501300 COVER ASSY,REAR 1 1
12 3 X21204302 METAL, COVER BEARING 1 1
13 2 X21205400 BEARING ASSY 1 1
14 3 X21204401 METAL, CENTER BERG. 1 1
15 2  X212045001 PINION ASSY 1 1
16 2 X21205650 CASE ASSY,GEAR 1 1
17 3 X21202601 METAL, GEAR CASE 1 1
18 2 X21202602 COVER SET 1 1
19 2 X21201605 LEVER SET 1 1
20 2 X212077002 SWITCH ASSY, MAGNET. 1 1
21 2 X21204810 BOLT, THROUGH 2 2
22 2 X21145866 BOLT 2 2
23 2  26557-040122 SCREW, M4X12 2 2
23-1 2 26013-040122 SCREW 2 2 N
(E=EXXX) (F=EXXX)

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.47. GENERATOR(AC)

[ 3HMF « 2GMF-3GMF

FOR MODEL. 1GM

0CR10-M09002 Fig.47

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 121370-77200 GENERATOR, LR135-31 1 1 1
1-1 1 128170-77200 GENERATOR, LR135-74 1 1 1 1 1 1 R
(B=EXXX) (C=EXXX) (E=EXXX)
1-2 1 128170-77201 GENERATOR, LR135-74B 1 1 1 1 1 1 N
(A=E/#03427) (B=E/#04805) (C=E/#02710) (D=+1982.01) (E=*1982.01) (F=*1982.01)
1-3 1 128270-77200 GENERATOR, LR135-105 1 1 1 1 1 1 F
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
2 1 121250-77210 COVER, GENERATOR 1 1 1 1 1
3 1 128695-77210 COVER, GENERATOR 1 1 1
4 1 128170-77350 V-BELT, HM29 1
5 1 25132-003000 V-BELT, A30 1 1 1
6 1 128670-77350 V-BELT, A31 1
7 1 128695-44780 V-BELT, A39.5 1
8 1 121150-42290 V-BELT 1 1
9 1  124465-77330 ADJUSTER 1
10 1 124790-77330 ADJUSTER, BELT 1 1 1 1 1
11 1 26116-080302 BOLT, M8X 30 PLATED 1 1 1 1 1 1
11-1 1 26116-080322 BOLT, M8X 32 PLATED 1 R
(E=EXXX)
12 1 22137-080000 WASHER, 8 1 1 1 1 1 1
13 1 26116-080202 BOLT, M8X 20 PLATED 1
14 1 22217-080000 WASHER, SPRING 8 1
15 1 26116-081202 BOLT, M8X120 PLATED 1 1 1 1 1 1
16 1 26716-080002 NUT, M8 2 2 2 2 2 2
17 1 22137-080000 WASHER, 8 2 2 2 2
17-1 1 22117-080000 WASHER, 8 2 2 2 2 2 2 R
(A=EXXX) (B=EXXX) (C=EXXX) (E=EXXX)
18 1 128170-77250 BRACKET, GENERATOR 1
19 1 26116-100602 BOLT, M10X 60 PLATED 2
20 1 22217-100000 WASHER, SPRING 10 2
21 1 22217-080000 WASHER, SPRING 8 2

NEW TYPE

Remarks

(1)INTERCHANGEABLE BY SIMULTANEOUS
REPLACEMENT WITH FIG.NO.52

REF.NO.3-1.
(2)2GMF,3GMF

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

0CR10-M09002 Fig.48

Fig.48. GENERATOR COMPONENT PART(121370-77200) gg;;;gm(F) gg;;gﬁ;;D
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
AC GENERATOR {12V, 35A) Type: LA13531 A B (©) O () (A

2GM-3GM-3HM 1 1 121370-77200 GENERATOR, LR135-31 1 1 1
OLD TYPE 4 2 2 XLR135Y110 ROTOR ASSY 11 1
\. 3 3 X6201SD BEARING 11 1
| 4 2 XL135Y1200 STATOR ASSY 1 1 1
5 2 XL135Y1300 COVER ASSY, REAR 1 1 1
6 3 XL135Y13001  COVER, REAR 101 1
7 3 XL135Y1302 SR HOLDER (+) 11 1
8 3 XL135Y1303 SR HOLDER (-) 11 1
9 3 XL135Y1310 TERMINAL ASSY 2 2 2
10 3 XL135Y1311 TERMINAL ASSY 1 1 1
11 4 XL135Y1320 HOLDER ASSY, BRUSH 1 1 1
12 4  XTR1Z28 IC REGULATOR 11 1
13 4 XL135Y1803 SCREW SET 2 2 2
14 4  26557-050362 SCREW M 5X 36 2 2 2
15 3 XL135Y1810 LOCK, BEARING 11 1
16 3 XMV11305 CONTROL UNIT, FIELD 1 1 1
17 3 XMV11306 CRASSY 1 1 1
18 3 26557-050162  SCREW, M5X16 11 1
19 2 XL135Y1400 COVER ASSY, FRONT 1 1 1
20 3 XL135Y1401 RETAINER, BEARING 101 1
21 3 X6302BM BALL BEARING 11 1
22 3 26557-040122  SCREW, M4X12 3 3 3
23 2 XL135Y1531 PULLEY ASSY 11 1
24 2 XL135Y1801 BOLT, THROUGH 2 2 2
25 2 XL135Y1802 BOLT, THROUGH 1 1 1
26 2 XL135Y1820 COVER 1 1 1
27 2 XB444001A NUT SET, PULLEY 11 1
28 2 26557-050102 SCREW, M5X10 1 1 1

Remarks
(1)INC.NO.14

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

0CR10-M09002 Fig.49

Fig.49. GENERATOR COMPONENT PART(128170-77200) E‘B\;zgm(m gg;;f;ﬁ;j"
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
AC GENERATOR {12V. 35A) (A (B © O € F
;gmf_gm:f;’:'gﬂéﬁg“mhdlr 1 1  128170-77200  GENERATOR, LR135-74 1 1 1 1 1 1
2 2 XL13561001  ROTORASSY 101 1 1 1 1
Type:LR135-74 4 3 3 X6201SD BEARING 101 1 1 1 1
i 4 2 XL1356200 STATER ASSY 1 1 1 1 1 1
NEW TYPE ; 5 2 XL13523001  COVER ASSY, REAR 101 01 1 1 1
6 3 XL1358301 COVER 101 1 1 1 1
7 3 XL1353320 DIODE ASSY 1 1 1 1 1 1
8 3 XL13533151  BRUSH W/REGURATOR 101 1 1 1 1
9 4 XL1208326 BRUSH ASSY 101 1 1 1 1
10 4 XL12013262  BRUSH 2 2 2 2 2 2
11 4 XL1351318 CONDENSER 101 1 1 1 1
12 4 XTR1Z49 IC REGULATOR 101 1 1 1 1
13 4 XL13513134  BOLTMS5 2 2 2 2 2 2
14 3 XL1202310 BOLT ASSY, TERMINAL 101 1 1 1 1
15 3 26557-050142 SCREW M 5X 14 101 1 1 1 1
16 2 XL1359400 COVER ASSY, FRONT 1 1 1 1 1 1
17 3  XL13514042  RETAINER 101 1 1 1 1
18 3 X6302BM BALL BEARING 101 1 1 1 1
19 3 26557-040122  SCREW, M4X12 3 3 3 3 3 3
20 2 XL13525001  PULLEYASSY 101 1 1 1 1
21 2 XL1254801 BOLT, THROUGH 2 2 2 2 2 2
22 2 XL1255801 BOLT, THROUGH 1 1 1 1 1 1
23 2 XB495469B NUT ASSY, PULLEY 101 1 1 1 1

LR135-31 L
LR135-748 14 :

Remarks
(1)INC.NO.10

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.50. GENERATOR COMPONENT PART(128170-77201)

AC GENERATOR (12V.35A)
FGM:2GM-3GM-3HM
3GMD-3HMF2GMF- 3GMF

z
o

Lev. Parts No.

0CR10-M09002 Fig.50

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
Description Qty |

A ® €©) O E ©

Type:LR135-748 4

NEW TYPE

1 1 128170-77201 GENERATOR, LR135-74B 1 1 1 1 1 1
2 2 XL13561001 ROTOR ASSY 1 1 1 1 1 1
3 3 X6201SD BEARING 1 1 1 1 1 1
4 2 XL1356200 STATER ASSY 1 1 1 1 1 1
5 2 XL13513003 REAR COVER ASSY 1 1 1 1 1 1
6 3 XL1358301 COVER 1 1 1 1 1 1
7 3 XL1353320 DIODE ASSY 1 1 1 1 1 1
8 3 XL13533152 REGULATOR ASSY 1 1 1 1 1 1
9 4 XL1354326 BRUSH, CARBON 1 1 1 1 1 1
10 4 XL12013262 BRUSH 2 2 2 2 2 2
11 4 XL1351318 CONDENSER 1 1 1 1 1 1
12 4 XTR1Z69 REGULATOR 1 1 1 1 1 1
13 4 XL13513134 BOLT M5 2 2 2 2 2 2
14 3 XL1203310 BOLT 1 1 1 1 1 1
15 3 26557-050142  SCREW M 5X 14 1 1 1 1 1 1
16 2 XL1359400 COVER ASSY, FRONT 1 1 1 1 1 1
17 3 XL13514042 RETAINER 1 1 1 1 1 1
18 3 X6302BM BALL BEARING 1 1 1 1 1 1
19 3 26557-040122  SCREW, M4X12 3 3 3 3 3 3
20 2 XL13525001 PULLEY ASSY 1 1 1 1 1 1
21 2 XL1254801 BOLT, THROUGH 2 2 2 2 2 2
22 2 XL1255801 BOLT, THROUGH 1 1 1 1 1 1
23 2 XB495469B NUT ASSY, PULLEY 1 1 1 1 1 1

Remarks
(1)INC.NO.10

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

=

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.51. GENERATOR COMPONENT PART(128270-77200)

AC GENERATOR (12V.35A)
FGM:2GM-3GM-3HM
3GMD-3HMF2GMF- 3GMF

z
o

Lev. Parts No.

0CR10-M09002 Fig.51

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
Description Qty |

A ® €©) O E ©

Type: LR135-105 4

NEW TYPE

1 1 128270-77200 GENERATOR, LR135-105 1 1 1 1 1 1
2 2 XL13561001 ROTOR ASSY 1 1 1 1 1 1
3 3 X6201SD BEARING 1 1 1 1 1 1
4 2 XL13542001 STATER ASSY 1 1 1 1 1 1
5 2 XL13523003 COVER ASSY, REAR 1 1 1 1 1 1
6 3 XL1358301 COVER 1 1 1 1 1 1
7 3 XL1353320 DIODE ASSY 1 1 1 1 1 1
8 3 XL13513152 BRUSH REGULATOR(W/CO 1 1 1 1 1 1
9 4 XL1354326 BRUSH, CARBON 1 1 1 1 1 1
10 4 XL12013262 BRUSH 2 2 2 2 2 2
11 4 XL1352318 CONDENSER ASSY 1 1 1 1 1 1
12 4 XTR1Z63 REGULATOR 1 1 1 1 1 1
13 4 XL13513134 BOLT M5 2 2 2 2 2 2
14 3 26557-050142 SCREW M 5X 14 1 1 1 1 1 1
15 2 XB495469B NUT ASSY, PULLEY 1 1 1 1 1 1
16 2 XL1359400 COVER ASSY, FRONT 1 1 1 1 1 1
17 3 XL13514042 RETAINER 1 1 1 1 1 1
18 3 X6302BM BALL BEARING 1 1 1 1 1 1
19 3 26557-040122  SCREW, M4X12 3 3 3 3 3 3
20 2 XL13525001 PULLEY ASSY 1 1 1 1 1 1
21 2 XL1254801 BOLT, THROUGH 2 2 2 2 2 2
22 2 XL1255801 BOLT, THROUGH 1 1 1 1 1 1

Remarks
(1)INC.NO.10

YRS

N:Old s New, Q:0ld 45 New, ROld

izt

=

New, 5:01d —‘%New, WiAdd, Z:Discontinued, Filmerchangeable by set, Ki'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.52

. (A)=1GM (D)=3GMD
Fig.52. WIRE HARNESS eion oo
(C)=3GM(F) (F)=3HMF
, _ No. Lew. Parts No. Description Qty |
FOR MODEL 1GM 4+ gt # (B (© ©® € ¢
) _.-;' 'BﬂY-'ERVi 1 1 128170-77920 HARNESS, WIRE 1
RYY- @ FOR MODEL ok 11 1 128170-77921  HARNESS, WIRE 1 F
P N lo 2GM+3GM+3GMD : (A=E/#03428)
2 . " - 2 1 128270-77920  HARNESS, WIRE 1 1 1
oy Sor—ip 2-1 1 128270-77921  HARNESS, WIRE 1 1 1 F
I RIS (B=E/#04806) (C=E/#02710)
4 I 3 1 128670-77920  HARNESS, WIRE 11 11
31 1 128270-77921  HARNESS, WIRE 11 1 1 F
(B=+1982.01) (C=*1982.01) (E=*1982.01) (F=*1982.01)
4 1 46150-003680 FUSE 30A 1 1 1 1 1 1
5 1 124770-77940 PROTECTOR 1 1 1 1 1 1
6 1 124070-77950 CLAMP 1 1 1 1 1 1
7 1 128170-77500 CORD, EXTENSION 3000 1 1 1 1 1 1
) 8 1 26116-080162 BOLT, M8X 16 PLATED 1 1 1 1 1 1
-’-i“'u 9 1 22117-080000 WASHER, 8 1 1 1 1 1 1
[ FOR MODEL
Z2GMF *3GMF *3HM «3HMF

FOR MODEL

2GM+3GM-3GMD

— = i
1_ tnp—
/-1 = TARTIN:
a j MO TN

B i

i

= L0 prassrk shai

| OLD TYPE
a2t
FOR MODEL
2GMF *3GMF - 3HM * 3HME
NOTE: 7§ _\-Uﬂb_;';_r-;R‘.'_{:‘ﬂ_-E-l._E Sl of 20mm?T for talal

leagth af lassthan 2 5m. éimm? “ar lessthan Sm.
1. Eatengion cord: Jp wa 2URT) usable bul bevona Sprohibeled.
1. Symaet A oW atc sace Lk wire connocticns
4. Wra harness erd nzcked w ik T%" Qs not Lsed in this modsl,

Remarks
(1)INTERCHANGEABLE BY SIMULTANEOUS

REPLACEMENT WITH FIG.NO.47
REF.NO.1-3. N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New. WAdd. Z:Discontinued. Filmerchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.53. CLUTCH

PAC HOWS Moo t¥YIORDANE - |
PLBLISH=D '2005-7

FOR MODEL
KMZ2-A & KM3-A CLUTCH
ENG. MODEL |GM:2GM:3GMD
2GMF-2GMF 17

FOR MODEL
KBWi10-D CLUTCH

ENG, MCDEL 3GM

17—
13 ';._‘I

FOR MCDEL
KBWIQ-E CLUTCH
ENG. MODEL 3HM=3HMF

0CR10-M09002 Fig.53

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-81030 CLUTCHASSY, 2.21 1 1
1A 1 128170-81010 CLUTCH ASSY, 1=2.62 1 1
1B 1 128170-81020 CLUTCH ASSY, 1=3.22 1 1
2 1 128370-81010 CLUTCH ASSY, 2.14 1
2A 1 128370-81030 CLUTCH ASSY, 1=2.63 1
2B 1 128370-81020 CLUTCH ASSY, 1=2.83 1
3 1 128371-81010 CLUTCH ASSY, 2.36 1 1
3A 1 128371-81020 CLUTCH ASSY, I=2.61 1 1
3B 1 128371-81030 CLUTCH ASSY, 1=3.20 1 1
4 1 128670-81010 CLUTCH ASSY, 2.14 1 1
4A 1 128670-81020 CLUTCH ASSY, 1=2.83 1 1
5 1 124072-81050 DISK, DAMPER 1 1
5-1 1 128371-81050 DISK, DAMPER D170 1 1 1 1 R
(A=EXXX) (B=EXXX)
5-2 1 177070-03501 DISK, DAMPER D170 1 1 1 1 N
(A=*1991.01) (B=*1991.01) (C=*1991.01) (D=+1991.01)
6 1 124772-81050 DISK, DAMPER D190 1 1 1
6-1 1 177099-03500 DISK, DAMPER 1 1 1 N
(C=*1991.01) (E=*1991.01) (F=+1991.01)
7 1 26116-080142 BOLT 8X14 6 6 6 6 6 6
8 1 22217-080000 WASHER, SPRING 8 6 6 6 6 6 6
9 1 26116-080252 BOLT, M8X 25 PLATED 8 8
10 1 26116-080302 BOLT, M8X 30 PLATED 6
11 1 26116-080282 BOLT, M8X 28 PLATED 6 6
12 1 22217-080000 WASHER, SPRING 8 8 8
13 1 22217-080000 WASHER, SPRING 8 8 8 8 z
(A=EXXX) (B=EXXX) (C=EXXX)
14 1 26226-080182 STUD, M8X 18 2
15 1  26226-080222 STUD, M8X 22 2 2
16 1 26716-080002 NUT, M8 2 2 2
17 1 22117-080000 WASHER, 8 8 8 8 8 8 8 W
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
18 1 26116-080302 BOLT, M8X 30 PLATED 8 8

Remarks
(1)KM2A,KM3A
(2)KBW10D,KBW10E
(3)3GMF,3GMD

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.54. CLUTCH REMOTE CONTROL

FOR MODEL 1GM-2GM-3GMD

2GMF-3GMF

o

FOR MODEL 3HMe 3HMF

0CR10-M09002 Fig.54

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128170-86300 BRACKET, CABLE 1 1 1 1
2 1 128370-86300 BRACKET, CABLE 1
3 1 128670-86300 BRACKET, CABLE 1 1
4 1  41710-000410 CLAMP 1 1 1 1 1 1
5 1 121574-86320 RETAINER 1 1 1 1
6 1 128370-86280 CLEVIS, 12SQ-48L 1 1 1
7 1 22414-160100 PIN, COTTER 1.6X10 1 1 1
8 1 22113-060000 WASHER, 6 1 1 1
9 1 26557-050122 SCREW, M5X12 2 2 2 2 2 2
10 1 22217-050000 WASHER, SPRING 5 2 2 2 2 2 2
11 1 26116-060142 BOLT, M6X 14 PLATED 2 2 2 2 2 2
12 1 22217-060000 WASHER, SPRING 6 2 2 2 2 2 2
13 1 128670-86250 JOINT 1 1
14 1 26716-060002 NUT, M6 1 1
15 1 22217-060000 WASHER, SPRING 6 1 1
16 1  22487-060160 PIN, H 6X 16 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.55

; A)=1GM D)=3GMD
Flg .55. TOOL EBgzzeM(F) EE;:SHM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |

A B (©) O (E) F

1 1  704507-92100 BOX ASSY, TOOL 1 1 1 1 1 1

3 2 28110-100130 SPANNER, 10X13 1 1 1 1 1 1

4 2 28110-170190 SPANNER, 17X19 1 1 1 1 1 1

5 2 28110-220240 SPANNER, 22X24 1 1 1 1 1 1

6 2 104200-92350 DRIVER, SCREW 1 1 1 1 1 1

7 1 28210-000150 OILER 1 1 1 1 1 1

Gptional parts

7

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.




0CR10-M09002 1-3GM O0CR10-M09002 Fig.56

Fig.56. FLEXIBLE MOUNTING(OPTIONAL) etom oo
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
T A B (©) O (E) F
1 1 128170-08350 MOUNT, FLEXIBLE 70 2
2 1 124772-08340 MOUNT, FLEXIBLE 2 2 2 2 2
3 1 128170-08340 MOUNT, FLEXIBLE D50 2
ENG. 4 1 128270-08340 MOUNT, FLEXIBLE 75 2 2 2
5 1 124772-08340 MOUNT, FLEXIBLE 2 2
6 2 22137-140000 WASHER, 14 8 8 8 8 8 8
7 2 22217-140000 WASHER, SPRING 14 4 4 4 4 4 4
8 2  26736-140002 NUT, M14 8 8 8 8 8 8

CLUTCH

. E Rear ' Front
1 C

FOR MODEL |1GM FOR MODEL 2GM+3GM -3GMD «3HM: 3HMF

2GMF=3GMF Ve e ves o —
N:Old =25 New, (iOld £ New, RiOId 325 New, 5:01d $= Mew, W:Add, Z:Discontinued, Flnterchangeable by set, K:Q'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.57

Fig.57. LUB. OIL WASTE,BILGE PUMP & KINGSTON COCK(OPTIONAL) etom oo
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |

A B (©) O (E) F

1 1 104264-39700 PUMP ASSY, WASTE 1 1 1 1 1 1

2 1 104264-39710 PIPE 1 1 1 1 1 1

3 1 23010-012000 CLAMP, 12 1 1 1 1 1 1

4 1 23061-081000 PIPE, 8X1000 1 1 1 1 1 1

5 1 97778-200121 BILGE PUMP 12V 1 1 1 1 1 1
/ 6 1 43662-010030 COCK ASSY, SEA WATER 1 1 1 1

7 1 43662-015020 COCK 1 1
A/ 8 1 104211-49080 PIPE, 13/20X2M 1 1 1 1

9 1 124223-49050 PIPE, WATER 1 1
2 10 1 23000-022000 CLAMP, 22 3 3 3 3

11 1 23000-025000 CLAMP, 25 2 2

12 1 43600-500011 COVER 1 1 Z

(E=EXXX) (F=EXXX)

1 13 1 22714-580250 SCREW, 5.8X25 5 5

14 1 43666-020951 COVER, STRAINER 1 1 1 1 1 1
3 15 1 22724-800380 SCREW, 8.0X38 4 4 4 4

16 1 22724-800400 SCREW 8X 40 4 4

— 4

FOR MODEL 3HM-3HMF

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.58

Fig.58. FUEL OIL TANK & BATTERY SWITCH(OPTIONAL) etom oo
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |

= A B (©) O (E) F

ﬁl \ 1 1 83213-003012 TANK (30L), FUEL 1 1 1 1 1 1

= 2 1  124070-59060 PIPE ASSY, FUEL 1 1 1 1 1 1

l 3 2 124070-59130 PIPE, FUEL 2M 1 1 1 1 1 1

6 2 138603-59380 CAP NUT 1 1 1 1 1 1

b, 7 2 23010-014000 CLAMP, 14 2 2 2 2 2 2

8 1 123310-77640 SWITCH, BATTERY 1 1 1 1 1 1

- 9 1 22724-800380 SCREW, 8.0X38 2 2 2 2 2 2

LY

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

0CR10-M09002 Fig.59

Fig.59. COUPLING(TAPER & SLIT TYPE/OPTIONAL) E‘B‘ngm gg;;gg;;D
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
. A B (©) O (E) F
FOR MODEL I GM ZGM 1 1  48110-025062 COUPLING 1 1
2 1  48110-025063 COUPLING, TAPER 25 1
(TAPER TYPE) (SLIT TYPE) 3 1 48110522361  COUPLING, TAPER 22 1
4 1 48110-032502 COUPLING, 30 1 1 1
5 1 48110-028063 COUPLING, TAPER 28 1 1
6 1 48110-032411 SCREW 1 1 1 1 1 1
7 1 26757-080002 NUT, LOCK M8 1 1 1 1 1 1
8 1 26116-100322 BOLT, M10X 32 PLATED 4 4 4 4 4 4
g 9 1 26716-100002 NUT, M10 4 4 4 4 4 4
10 1 104214-83980 COUPLING 1 1 1 1 1 1
(LA 11 1 26450-080282 BOLT, M8X 28 4 4 4 4 4 4
12 1 26116-100322 BOLT, M10X 32 PLATED 4 4 4 4 4 4
13 1 26716-100002 NUT, M10 4 4 4 4 4 4
3
10 12
| 8
2
3
FOR MODEL 3GM-3GMD-3HM:3HMF
(TAPER TYPE)
g_gﬁ
&—7
) QY
3 9
4 8
5
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 Fig.60

OCR10-M09002 1-3GM
; (A)=1GM (D)=3GMD
Fig.60. SINGLE LEVER CONTROL(OPTIONAL) eom =5
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty I R
MV-TYPE A B (©) O (E) F
1 1 128170-86500 CONTROLLER 1 1 1 1 1 1
2 1 41730-000680 HEAD, REMOTE-CONTROL 1 1 1 1 1 1
3 1 41710-000380 CABLE L=4000 2 2 2 2 2 2
...... 3
MT2-TYPE
-2
3
N:OIdL—'P'_»:New. O:OId%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.61. INSTRUMENT PANEL(M1/M2-TYPE)(OPTIONAL)

0CR10-M09002 Fig.61

(A)=1GM (D)=3GMD

(B)=2GM(F) (E)=3HM

(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty

A B (©) O (E) F

1 1 128170-91001 PANEL, INSTRUMENT 1 1 1 1
2 1 128670-91001 PANEL ASSY 1 1
3 2 128170-91010 BODY, PANEL 1 1 1 1 1 1
4 2 128170-91020 GASKET 1 1 1 1 1 1
5 2 128170-91031 HARNESS, WIRE 1 1 1 1 1 1
6 3  46150-001110 BULB(12V3W/G11.BA9S) 5 5 5 5 5 5
7 2 128170-91100 TACHOMETER 1 1 1 1
8 2 128670-91100 TACHOMETER 1 1
10 3 26716-050002 NUT, M5 2 2 2 2 2 2
11 3 22217-050000 WASHER, SPRING 5 2 2 2 2 2 2
12 2 124070-91250 SWITCH, KEY 1 1 1 1 1 1
13 3 124070-91290 KEY, SWITCH 1 1 1 1 1 1
14 3  26716-050002 NUT, M5 4 4 4 4 4 4
15 3 22217-050000 WASHER, SPRING 5 4 4 4 4 4 4
16 2 124070-91300 SWITCH 1 1 1 1 1 1
17 2 128170-91310 SWITCH 1 1 1 1 1 1
18 2 104271-91351 BUZZER 1 1 1 1 1 1
19 2 128170-91810 SCREW, M5X35 6 6 6 6 6 6
20 2 128170-91820 WASHER, 5 6 6 6 6 6 6
21 2 128170-91830 NUT, M5 6 6 6 6 6 6
22 1 128170-91160 SENSOR 1 1 1 1 1 1
23 1 128170-77500 CORD, EXTENSION 3000 1 1 1 1 1 1

OLD TYPE

Details of WIRE HARNESS (Refer No.5)

NEW TYPE

LA SWITCH

Slack

KEY SWITCH

R-dJ'E’In:_AfG—_ T le.-"s‘uer/_"\
T3 e
|

Preal

STARTING SWITGH

-

e
7 !
! i white
[I—
Flug ‘Black

RedPBlacs @

I

:J,[:M'_J_

|
n
FOREL

TACHHETER

i

5
BJZZER

- CHARDING LAWR
—
Wt B a
Red/Black

Cw TEMD Lamws

¥ ellow White
[ é)
Lo Medidlec: LS

L0 PREGSS.LAMF
L Hmin/Ta

LiBae ;F@ RESERVE

LaME SWITCH

l Blach

Ruc/Blach W LaB
a
i o !
And

HEY SmiTiH

s!ecl

(&

STARTING SWITCH

Hllon /Black
- _M Q:;'éﬁckﬁj

CHARGHIG | AR

Wruin Bl
Pad ABlack

C'W TEMP LAMP

rilca/Whie .

-
Frag/Brack Eg)

L0 FRESS LAMS

=
+

WhiLusRad

| Ahlu/Rad .
RAadflack o g_ RESERVE

YRS

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

izt



0CR10-M09002 1-3GM

Fig.62. INSTRUMENT PANEL(S-TYPE/OPTIONAL)

it
4273 meseRvE

wm_r_»ra_lu_«,T__—J@ T TEME LAMP
1 :_ B %] L. FRESS. LAMP
H Wl White
[ EHARGING LAMP
StuasBlack

‘Wh.te/Rad

HEY SWITCH

QLD TYPE

Ren/Black

_WhileBlua %J Cow TEMP LAMP

'__Qﬁ L0 PRESS LAME
Wal.nw/White

L.r___@) CHARGING LAMP

B e /B stk

HEY SWITCH

0CR10-M09002 Fig.62

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 128270-91000 PANEL ASSY, S 1 1 1 1 1 1
1-1 1 128270-91001 PANEL ASSY 1 1 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
2 2 128270-91010 BODY, PANEL 1 1 1 1 1 1
3 2 128270-91020 GASKET 1 1 1 1 1 1
4 2 128270-91030 HARNESS, WIRE 1 1 1 1 1 1
4-1 2 128270-91031 HARNESS, WIRE 1 1 1 1 1 1 N
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
5 2 128270-91040 LAMP, PILOT 4 4 4 4 4 4
5-1 2 128270-91040 LAMP, PILOT 3 3 3 3 3 3 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
6 3 46150-001110 BULB(12V3W/G11.BA9S) 4 4 4 4 4 4
6-1 3  46150-001110 BULB(12V3W/G11.BA9S) 3 3 3 3 3 3 K
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
7 2 124070-91250 SWITCH, KEY 1 1 1 1 1 1
8 3 124070-91290 KEY, SWITCH 1 1 1 1 1 1
9 3  26716-050002 NUT, M5 4 4 4 4 4 4
10 3 22217-050000 WASHER, SPRING 5 4 4 4 4 4 4
11 2 124070-91300 SWITCH 1 1 1 1 1 1
12 2 128270-91350 BUZZER, ALARM 1 1 1 1 1 1
13 2 128270-91360 GASKET 1 1 1 1 1 1
14 2 128170-91810 SCREW, M5X35 4 4 4 4 4 4
15 2 128170-91820 WASHER, 5 4 4 4 4 4 4
16 2 128170-91830 NUT, M5 4 4 4 4 4 4
17 1 128170-77500 CORD, EXTENSION 3000 1 1 1 1 1 1
18 1 128270-91230 COVER 1 1 1 1 1 1 W
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.63. SPECIAL TOOL(OPTIONAL)

-22

0CR10-M09002 Fig.63

For Madel 3HM = 3HME

R

Fly Whee? Side

(121@

27

Cf\L

[E—

)
U

Far Mndel 3HM EHMF

@,1

r22—=a

For Madel JHM » JIHMF

Fly Wheal Side

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 728270-92400 TOOL ASSY, SPECIAL 1 1 1 1
2 1 728670-92400 TOOL ASSY, SPECIAL 1 1
3 2 124550-35350 WRENCH, FILTER 1 1 1 1 1 1
4 2 101200-92140 TOOL, PISTON&RING 1 1 1 1 1 1
5 2 101104-92180 TOOL, NOZZLE REMOVER 1 1 1 1 1 1
6 2 124085-92210 TOOL, VALVE REMOVER 1 1 1 1 1 1
7 2 124085-92250 TOOL, VALVE GUIDE 1 1 1 1 1 1
8 2 124085-92260 TOOL, PISTON PIN 1 1 1 1
9 2 128670-92260 TOOL, PISTON PIN 1 1
10 2 124085-92270 TOOL, PIN BUSH 1 1 1 1
11 2 128670-92270 TOOL, PIN BUSH 1 1
12 2  124085-92400 TOOL, METAL REMOVER 1 1 1 1
13 2 128670-92400 TOOL, METAL REMOVER 1 1
22 3 26716-160002 NUT, M16 2 2 2 2 2 2
23 2 124085-92700 WRENCH 1 1 1 1 1 1
24 2 28110-270300 SPANNER, 27X30 1 1 1 1 1 1
25 2 28150-040000 WRENCH, BAR 4 1 1 1 1 1 1
26 2  28150-050000 WRENCH, BAR 5 1 1 1 1 1 1
27 2 28210-000031 TOOL, VALVE RAPPING 1 1 1 1 1 1
28 2 28210-000070 COMPOUND 1 1 1 1 1 1
29 2 28312-150750 GAUGE, 0.15X75 1 1 1 1 1 1

SRR

i it

N:Old =25 New, Qr:Old !:» Mew, R: Old!:» Mewi, 5:0ld !:uNew W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.64. REPAIR KIT(OPTIONAL)

|
2
3
4
5
A

0CR10-M09002 Fig.64

Far Madel [GM

For Modal 2GM

For Madel 3GM-35MD

For Maodel 3r+3HtF

For Mode! 3GM

For Model 3HMs2HMF
q 2
Y hf%f@
= Q (
(ﬁ]—ff/‘u@'
[
5 13

For Model 1GM-2GM

—_—
GS
Tt
i,
T

For Maodel
AAGM - FEMD3HM » IHME

T

For Model Sk - 3HMF
-
-

'\

31

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 728170-92500 REPAIR KIT 1
2 1 728270-92500 REPAIR KIT 1
3 1  728370-92500 REPAIR KIT 1 1
4 1 728670-92500 REPAIR KIT 1
5 1 728690-92500 REPAIR KIT 1
6 2 27210-200300 ZINC, SCREW20X30 2 3 3 3
7 2 27210-200200 ZINC, SCREW20X20 1
8 2 128170-01331 GASKET, HEAD 1
9 2 128270-01331 GASKET, HEAD 1
10 2 128370-01331 GASKET, HEAD 1 1
11 2 121575-01333 GASKET, HEAD 1 1
12 2 121450-13250 GASKET 1 1
13 2 121550-13520 GASKET 1 1
14 2 128170-13200 GASKET 1 1
15 2 128370-13200 GASKET 1 1 1 1
16 2 721000-22500 RING SET, PISTON 1 2 3 3
17 2 721575-22500 RING SET, PISTON 3 3
26 2  124450-35100 FILTER, OIL 1 1 1 1
27 2 124550-35110 ELEMENT 1 1
28 2 124060-39451 SWITCH, 0.2KG 1 1 1 1 1 1
29 2 128170-42070 IMPELLER 1
30 2 104211-42070 IMPELLER 1 1 1
31 2 124223-42091 IMPELLER 1 1
32 2 105582-49200 THERMOSTAT 1 1 1 1 2
33 2 121750-49800 THERMOSTAT 1
34 2 128275-91340 SWITCH, 65 1 1 1 1 1
35 2 127610-91360 SWITCH, 106 1
36 2 124770-53000 VALVE ASSY,INJECTION 1 2 3 3 3 3
37 2 104500-55710 ELEMENT 1 1 1 1 1 1
38 2 104511-78780 V-BELT, M/19 1 1 1 1 1
39 2 128170-77350 V-BELT, HM29 1
40 2 25132-003000 V-BELT, A30 1 1 1
41 2 128670-77350 V-BELT, A31 1
42 2 128695-44780 V-BELT, A39.5 1
43 2  46150-003680 FUSE 30A 1 1 1 1 1 1

For Model |GM

r(

7

For Medel
ZGM-3GM - 3G MO 3HM

o

6

YRS

izt

N.Old =z New. (:0ld 2% New, R:0ld 525 New, S:01d 40w New, WiAdd, Z2D

iscontinued, Finterchangeable by set, K:Q'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002  Fig.65

Fig.65. GASKET KIT(OPTIONAL) (etom (O)=scmo
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty |
] AW ® © ® B ©
5 1 1 728170-92600  GASKET SET 1
i 2 1 728270-92600  GASKET SET 1
For Madal 1GM Fer Madal 20 - 3GM -3HM For Medel 1GM Far Modal 20GM 3 1 728370-92600 GASKET SET 1 1
SamaImE . * 14 4 1 728670-92600  GASKET SET 101
5 5 2 12424001882  GASKET 101 1 1 1 1
13 < 5 6 2 128170-01331  GASKET, HEAD 1
= 7 2 128270-01331  GASKET, HEAD 1
For Madel Batts 220 For Masel 3ot~ GHIE ~CoRans 8 2 128370-01331  GASKET, HEAD 101
/\ % /\ 9 2 121575-01333  GASKET, HEAD 11
L o~ 10 2 128170-01510  GASKET, GEAR CASE 1
&2 ) u 2 121575-01510  GASKET, GEAR CASE 11 1 1 1
% 4;&’ 12 2 121575-01860  GASKET 11 1 1 1
e 16 13 2 128170-01750  GASKET, OIL SUMP 1
14 2 124000-01750  GASKET, OIL SUMP 1
@—39 7 h - 15 2 121450-01751  GASKET, OIL SUMP 11
ly 5 \g\\J] 16 2 12157501750  GASKET, OIL SUMP 101
1o = SO 17 2 105225-02020  O-RING 1 1 1 1
AP DN 18 2 24341-001350  O-RING, 1AS135.0 11
For Mogol |GM-2GHI 3aM-ISHD pmy FOr Mote: = 19 2 128170-03070  GASKET 1
Q1 , R 20 2 121000-03070  GASKET 11 1
18 : 21 2 121450-03071  GASKET 11
2 22 2 121450-11680  GASKET 1 1 1 1 1
! - 23 2 128170-11310  GASKET, BONNET 1
For Motsl 1GM For Model 2 Far Madel 3 24 2 128270-11310  GASKET, BONNET 1
@19 @_20 Iy 25 2 121450-11310  GASKET, BONNET 11
B eat anea Err“’ 26 2 128670-11310  GASKET, BONNET 101
‘ For Madel 38M-35M0 Far Madal 3HM-JHIF 26-1 2 121550-11310  GASKET, BONNET 1 1 s
For Madel |GW For Mode! ZGH (E=EXXX) (F=EXXX)
U 27 2 128370-13180  GASKET 101
23 N 28 2 128670-13180  GASKET 11
T 20 2 12817032030  GASKET 1
= 30 2 121450-32021  GASKET, PUMP 11 1 1 1
31 2 124160-34844  GASKET
For Mudal GMe3EMD, For Madal 3HM el For Meaal |Gh 32 2 128170-42090 GASKET 1
- ?“«L/fﬁ]l %@f’f/j ) ;I\h) 33 2 104211-42090  GASKET 1 1 1
2;\3 ) =5 P SO Ry 34 2 12422342110  GASKET, WATER PUMP 101 1 1 1
j\hj /{’/‘ G2 T gt 3 § 35 2 121450-44410  GASKET 1 1 1 1 1
‘ &M}”] % M& > 36 2 104211-49160  GASKET 1 1 1 1
22 s 27 flvw'/ 28 29 r, oer 20 ahecen 37 2 121575-49160  GASKET 1
el IGHUDIHIE 38 2 124736-49540  GASKET 1
= 7 39 2 121520-01850  GASKET 11 1 1 1 1
F“':‘“" d ’g:“\ 33 I,%gd @ 50 \IQ‘) , F: Mol i 38 40 2 23414-080000 GASKET, 8X1.0 20 20 20 20 20 20
;'?&32 WL m, \4\ | i G @35 %\(\57 4 2 23414-100000  GASKET, 10X1.0 5 5 5 5 5 5
Wy \\V i ‘%ﬂ i 31 b 35 Lt - 42 2 23414-120000  GASKET, 12X1.0 20 20 20 20 20 20
e Y s (’\\ For Mot B s woos 43 2 23414-250000  GASKET, 25X1.0 5 5 5 5 5
Fur Mogel 26M-GGMAIGMD_ Far Mads! 3HKWOHYE Wk 36Ma 3E 44 2 24311-000100  O-RING, 1AP10.0 2 2 2 2 2
— 52 45 2 24321000350  O-RING, 1AG35.0 1 1 1 1 1 1
PN L \\ @( 46 2 43400-500390  SEAL WASHER 6S 2 2 2 2 2 2
@1) i\gj \QJ NS 47 2 43400-500450  SEAL WASHER 125 2 2 2 2 2 2
&N & 47 T ed ) 48 2 43400-500570  SEAL WASHER 24S 1
49 2 128695-01840  GASKET 11w
VR BT

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
++ CONTINUE ++ Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.65. GASKET KIT(OPTIONAL)

PG —

0CR10-M09002 Fig.65

For Modal 1M Fer Madal Z(M-3GM -3HW

BGMO » IHMF

For Madel 1GM

.

Faor Modal 2GM

13

Far Madel 3GMe IGMC

/\ For Madel 3HM %
- - =

i3 A a
TGy

12 ¥

Far Mogal |GM-26M - 35M3GMD Far Moda:

3
3HMF

For Medal 1GM For Maodel 3HM

" oy

Far Model aHM
ZHMF

For Modsl 26M-35M 2] ‘

For Madel |GM

Y
37 &
L“"\‘-\-\::"-—\__ _'/'\/J

Far Mode! ZGMW

For Madel FaM-3GM0

Far Madal 3HM+ JHMF

For Mcdal |&M

N

2 iy oty ¢ & n N
Yy | e S B
N F S
22 ]3':// 217 flww‘ﬁ-@// 28 [ S ——
Lo

IGMOIHMF

For Model 1GM

o3

3 v 33 e
Ak DR
|

i
s

1 Y ,

' Ik

W e

For Moael 2GM-306M3GM0

For Medel 3HMIHVE

Far Madel 3HM
. 38
40036 1 a7
i g @_ :m @
3 (\ 35 For Moder ?Ht\j
’\‘ 1 GM -G + 3GM Q FOR MODEL
i 3emo AHMF

& D
9 9
40 41

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM(F) (F)=3HMF
No. Lev. Parts No. Description Qty
A B € O E ¢
(E=EXXX) (F=EXXX)
50 2 121000-42050 GASKET, WATER PUMP 1 1 1 1 1 W
(B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
51 2 24311-000160 O-RING, 1AP16.0 1 1 1 1 1 W
(B=EXXX) (C=EXXX) (D=EXXX) (E=EXXX) (F=EXXX)
52 2 24311-000700 O-RING, 1AP70.0 2 2 2 2 2
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.66

; A)=1GM D)=3GMD
Fig.66. CLUTCH HOUSING etom orsom
(C)=3GMF (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 177088-02011 HOUSING, CLUTCH 1 1
2 1 177070-02011 HOUSING, CLUTCH 1 1
3 1 177088-02091 COVER 1 1 1 1
4 1 24341-000600 O-RING, 1AS60.0 1 1 1 1
5 1 26116-080202 BOLT, M8X 20 PLATED 4 4 4 4
6 1 22287-080000 WASHER, 8 4 4 4 4
7 1 177088-02350 SHIM SET 1 1 1 1
8 1 177088-02032 FLANGE 1 1
9 1 177070-02031 FLANGE, CLUTCH 1 1
10 1 26116-080252 BOLT, M8X 25 PLATED 8 8 8 8
11 1 177090-02250 SHIM 1 1 1 1
12 1 177088-02450 DIPSTICK 1 1 1 1
13 1 23414-160021 GASKET, 16X1.0 1 1 1 1
14 1 177090-02620 LABEL 1 1
15 1 170090-02630 LABEL 1 1
18 1 177088-02950 SEAL SC25 40 8, OIL 1 1 1 1
19 1 177088-02961 SEAL MHSA34 44 8,0IL 1 1 1 1
20 1 177088-02970 SEAL, OIL 1 1 1 1
21 1  23883-100002 PLUG, 10 1 1 1 1
22 1 23414-100000 GASKET, 10X1.0 1 1 1 1
23 1 177088-02430 LABEL 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.67

Fig.67. INPUT SHAFT & IDLE GEAR SHAFT etom oo
(C)=3GMF (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 177088-03400 ROLLER BERING 2 2 2 2
2 1 177088-03030 SHAFT, INPUT 1 1
3 1 177088-03011 SHAFT, INPUT [=2.62 1 1
4 1 177088-03020 SHAFT, INPUT 1=3.22 1 1
5 1 177070-03030 SHAFT, INPUT 1 1
REFER TO Fig. 66 6 1 177070-03010 SHAFT, INPUT 1 1
: 7 1 177070-03020 SHAFT, INPUT 1 1
8 1 177088-03301 SHAFT, IDLE 1 1
9 1 177070-03301 SHAFT, IDLE 1 1
10 1 177088-03311 GEAR, IDLE Z=26 1 1 1 1
11 1 177088-03331 NEEDLE BERG.#K162213 2 2 2 2
12 1 177088-03341 WASHER, THRUST 1 1 1 1
13 1  24341-000120 O-RING, 1AS12.0 1 1 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.68

; A)=1GM D)=3GMD
Fig.68. OUTPUT SHAFT etom orsom
(C)=3GMF (F)=3HMF
No. Lev. Parts No. Description Qty |
REFER TQ Fig. 66 A B (©) O (E) F
1 1 177088-03091 SHAFT, OUTPUT 1 1
2 1 177070-03040 SHAFT, OUTPUT 1 1
3 1 177088-03071 CONE, DRIVE 1 1
4 1 177070-03070 CONE, DRIVE 1 1
5 1 177088-03130 GEAR, FORWARD Z=53 1 1
6 1 177088-03110 GEAR, FORWARD Z=55 1 1
7 1 177088-03120 GEAR, FORWARD Z=58 1 1
8 1 177070-03130 GEAR, FORWARD Z=59 1 1
9 1 177070-03111 GEAR, Z=60 1 1
10 1 177070-03121 GEAR, FORWARD Z=64 1 1
11 1 177088-03110 GEAR, FORWARD Z=55 1 1
12 1 177070-03111 GEAR, Z=60 1 1
13 1 177088-03192 RACE, INNER 2 2
14 1 177070-03190 RACE, BEARING 2 2
15 1 177088-03201 NEEDLE BERG.#K303517 2 2
16 1 177070-03200 NEEDLE BEARING 2 2
17 1 177088-03232 COLLAR, THRUST 2 2
18 1 177070-03230 COLLAR, THRUST 2 2
19 1 177088-03252 COLLAR, THRUST 2 2
20 1 177070-03250 COLLAR, THRUST 2 2
21 1 177088-03272 NUT 2 2 2 2
22 1 177088-03552 COUPLING 1 1
23 1 177070-03550 COUPLING 1 1
24 1 24311-000180 O-RING, 1AP18.0 1 1
25 1  24311-000210 O-RING, 1AP21.0 1 1
26 1 177088-03520 R.BEARING07087/07204 2 2
27 1  24141-302050 BEARING, 30205 2 2
28 1 177088-03290 PIN 1 1 1 1
29 1 177088-03280 COLLAR, 32D-45T 1 1 1 1

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.69

H A)=1GM D)=3GMD
Fig.69. CONTROL DEVICE EB;:ZGM(F) EE;:?,HM
(C)=3GMF (F)=3HMF
No. Lev. Parts No. Description Qty |
A (B (©) O (E ¢
CONNECTOR ASS'Y 1 1 177095-06040 LEVER 1 1 1 1
f1ine. 12~21 2 1 26116080252  BOLT, M8X 25 PLATED 101 1 1
15 3 1 177088-06010  SHAFT 1 1 1 1
4 1 177095-03190  PIN 2 2 2 2
5 1 177088-06020  SPRING 2 2 2 2
6 1 26911-100102  SCREW, M10X10 101 1 1
7 1 23883-100002 PLUG, 10 1 01 1 1
8 1 23414-100000  GASKET, 10X1.0 101 1 1
14 9 1 177088-06050  SHIFTER 1 1 1 1
18 10 1 177088-06070  NEEDLE BERG. #HK3026 1 1 1 1
11 1 177088-06090 CONNECTOR ASSY 1 1 1 1
REFER TO Flg. 66 12 2 177088-06120 CONNECTOR 1 1 1 1
) 13 2 177088-06170  SPRING 1 1 1 1
e 14 2 177088-06140  RETAINER, SPRING 2 2 2 2
; ] 18 15 2 177088-06150  CIRCLIP 1 1 1 1
17 % 16 2 177088-06160  CIRCLIP 1 1 1 1
17 2 177088-06110  HOLDER 101 1 1
18 2 177088-06100 CONNECTOR 1 1 1 1
- 19 2 22117-060000 WASHER, 6 2 2 2 2 z
(A=EXXX) (B=EXXX) (C=EXXX) (D=EXXX)
— 20 2 26756-060002  NUT, LOCK M6 101 1 1
i o 17 21 2 22417-250150  PIN 2.5* 15 11 z
(A=EXXX) (B=EXXX)

REFER TO Fig. €68

REFER TO Fig. 566

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.70. CLUTCH HOUSING

0CR10-M09002 Fig.70

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 777099-02550 HOUSING ASSY, CLUTCH 1 1 1
3 2  26286-080222 STUD M 8X 22 PLATED 6 6 6
4 2 26716-080002 NUT, M8 6 6 6
5 2 22287-080000 WASHER, 8 6 6 6
6 2 177099-06050 PLUG 1 1 1
7 2 26223-100222 STUD, M10X 22 4 4 4
8 2  26713-100002 NUT, M10 4 4 4
9 2  22133-100000 WASHER, 10 4 4 4
12 2 23883-160002 PLUG, 16 1 1 1
13 2 23414-160021 GASKET, 16X1.0 1 1 1
14 1 177099-02130 PIN, PARALLEL 2 2 2
15 1 177094-02120 FLANGE, MOUNTING 1
16 1 177080-02030 FLANGE, MOUNTING 1 1
17 1 26116-100302 BOLT, M10X 30 PLATED 5 5 5
18 1 22287-100000 WASHER, 10 5 5 5
19 1 177099-02081 COVER 1 1 1
20 1 177099-02091 GASKET 1 1 1
21 1 177090-02630 LABEL 1 1 1
22 1 177095-02400 LABEL 1 1 1
23 1 177099-02450 DIPSTICK 1 1 1
24 1 23414-160021 GASKET, 16X1.0 1 1 1
25 1 177099-02950 SEAL TC30 52 8, OIL 1 1 1
26 1 177099-02960 SEAL TC40 52 8, OIL 1 1 1
27 1 177095-02980 SEAL, OIL 1 1 1
28 1 177099-06010 FORK ASSY 1 1 1
31 1 177099-06041 SHAFT, SHIFT 1 1 1
32 1 177099-02250 SHIM SET 2 2 2
33 1 177095-06030 CAM, SHIFT 1 1 1
34 1 177095-06050 PIN 1 1 1
35 1 177095-06140 CIRCLIP 1 1 1
36 1  177095-03200 SPRING 1 1 1
37 1 177095-06060 SPRING 1 1 1
38 1 177095-06040 LEVER 1 1 1
39 1 26116-080252 BOLT, M8X 25 PLATED 1 1 1
40 1 177090-02620 LABEL 1 1 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.71

Fig.71. INPUT SHAFT & IDLE GEAR SHAFT etom oo
(C)=3GM (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1 177099-03011 SHAFT, INPUT I=2.14 1 1 1
2 1 177099-03380 SHAFT, INPUT 1=2.63 1

3 1 177099-03411 SHAFT, INPUT 1=2.83 1 1 1
4 1 177099-03920 ROLLER BEARING 2 2 2
5 1 177099-03500 DISK, DAMPER 1 1 1
6 1 26116-080142 BOLT 8X14 6 6 6
7 1 22217-080000 WASHER, SPRING 8 6 6 6
8 1 777099-03021 SHAFT ASSY 1 1 1
9 2 177099-03301 GEAR, IDLE Z=25 1 1 1
10 2 177099-03980 SHAFT, GEAR 1 1 1
11 2 24341-000150 O-RING, 1AS15.0 1 1 1
12 2 177099-03321 WASHER 1 1 1
13 2 177099-03901 NEEDLE BEARING 2 2 2

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.72. OUTPUT SHAFT

0CR10-M09002 Fig.72

(A)=1GM (D)=3GMD
(B)=2GM(F) (E)=3HM
(C)=3GM (F)=3HMF
No. Lev. Parts No. Description Qty |
A B € O E ¢
1 1 177099-03021 SHAFT, OUTPUT 1 1 1
2 1 24341-000300 O-RING, 1AS30.0 1 1 1
3 1 177099-03920 ROLLER BEARING 2 2 2
4 1 177099-03040 PLATE ASSY, DRIVE 1 1 1
8 1 177090-03230 KEY 1 1 1
9 1 177095-03190 PIN 3 3 3
10 1  177095-03200 SPRING 3 3 3
11 1 177099-03070 RING, SHIFT 1 1 1
12 1 177099-03080 PLATE, PRESSURE 2 2 2
13 1 177090-03180 BALL, STEEL 6 6 6
14 1 177095-03210 SPRING 3 3 3
15 1 177099-03101 GEAR, Z=47 1=2.14 1 1 1
16 1 177099-03390 GEAR, Z=50 1=2.63 1
17 1 177099-03431 GEAR, Z=51 1=2.83 1 1 1
18 1 177099-03111 GEAR, Z=45 1 1 1
19 1 177090-03110 RETAINER 2 2 2
20 1 177095-03280 CIRCLIP 2 2 2
21 1 177090-03121 SPRING 4 2 2
22 1 177090-03080 DISK, D78 T1.7 8 8 8
23 1 177090-03090 PLATE, STEEL 6 6 6
24 1 177099-03161 SPACER 2 2 2
25 1  177090-03270 COLLAR, THRUST 2 2 2
26 1  177095-03800 SHIM SET 2 2 2
27 1 177095-03900 ROLLER BEARING 2 2 2
28 1 177099-03470 RACE, INNER 2 2 2
29 1 177099-03550 COUPLING 1 1 1
30 1 177099-03540 NUT, LOCK 1 1 1
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.73. COOLING SEA WATER PUMP

[For Heat Exchanger]
Refit Engine

1ing. (1) ~21

|

0CR10-M09002 Fig.73

(A)=1GM (D)=3GMD

(B)=2GM (E)=3HM

(C)=3GM (F)=3HMF
No. Lev. Parts No. Description Qty |

A B (©) O (E) F

1 1 121575-42000 PUMP ASSY, WATER 1 1 1
3 2 124223-42091 IMPELLER 1 1 1
4 2 121575-42020 SHAFT 1 1 1
5 2 124323-42100 CAM, IMPELLER 1 1 1
6 2 26554-040102 SCREW, M4X10 1 1 1
7 2 24107-062024 BEARING, BALL 6202Z2Z 2 2 2
8 2 124070-42400 V-PULLEY 1 1 1
9 2 124223-42080 SEAL, TC13X28X7 1 1 1
10 2 124223-42040 KEY 1 1 1
11 2 124223-42070 PIECE 1 1 1
12 2 22242-000150 RING, 15 1 1 1
13 2  22252-000350 RING, 35 1 1 1
14 2 121575-42150 COVER 1 1 1
15 2 124223-42110 GASKET, WATER PUMP 1 1 1
16 2  26554-040082 SCREW, M4X 8 6 6 6
17 2 121575-42120 COVER, BEARING 1 1 1
18 2 124070-42420 WASHER 2 2 2
19 2 121575-49300 JOINT, PIPE 2 2 2
20 2 26347-080002 NUT, M8 1 1 1
21 2 128270-42150 BRACKET, PUMP 1 1 1
22 1 26116-080142 BOLT 8X14 2 2 2
23 1 22217-080000 WASHER, SPRING 8 2 2 2
24 1 104511-78780 V-BELT, M/19 1 1 1
25 1 22217-080000 WASHER, SPRING 8 2 2 2

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M090!

Fig.74. COOLING FRESH WATER PUMP & SUB-TANK

[

02 1-3GM

For Heat Exchanger
Refit Engine

]

0CR10-M09002 Fig.74

34

(A)=1GM (D)=3GMD
(B)=2GM (E)=3HM
(C)=3GM (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  128695-42010 PUMP ASSY, WATER 1 1 1
2 2 121000-42050 GASKET, WATER PUMP 1 1 1
3 2 121000-42100 PUMP ASSY, WATER 1 1 1
5 3 129350-42200 IMPELLER 1 1 1
6 3 121450-42240 BEARING, SHAFT 1 1 1
7 3 121450-42260 FLANGE, V-PULLEY 1 1 1
8 3  121450-42310 SEAL, MECHANICAL 1 1 1
9 3  23871-030000 PLUG, R0O3 1 1 1
10 2  728695-43500 BRACKET ASSY 1 1 1
12 3 23871-020000 PLUG, R02 1 1 1
13 2  26117-060352 BOLT M 6X 35 1 1 1
14 2 22117-060000 WASHER, 6 1 1 1
15 1  128695-42350 V-PULLEY 1 1 1
16 1 121450-44410 GASKET 1 1 1
17 1 22117-080000 WASHER, 8 4 4 4
18 1 22217-060000 WASHER, SPRING 6 4 4 4
19 1 22217-080000 WASHER, SPRING 8 4 4 4
20 1 26116-060102 BOLT, M6X 10 PLATED 4 4 4
21 1 26116-080952 BOLT, M8X 95 PLATED 4 4 4
22 1 26116-081152 BOLT, M8X115 PLATED 4 4 4
23 1 121750-49800 THERMOSTAT 1 1 1
24 1 127610-91350 SWITCH, 95 1 1 1
25 1  128690-49530 COVER, THERMOSTAT 1 1 1
26 1 124736-49540 GASKET 1 1 1
27 1 22137-080000 WASHER, 8 2 2 2
28 1  23871-030000 PLUG, R0O3 1 1 1
29 1 26116-080282 BOLT, M8X 28 PLATED 1 1 1
30 1 26116-080652 BOLT, M8X 65 PLATED 1 1 1
31 1 720445-44200 TANK ASSY, SUB 1 1 1
33 2 120445-44540 SUPPORT 1 1 1
34 1 124790-44560 PIPE, WATER L=1000 1 1 1
35 1 23010-013000 CLAMP, HOSE 13 2 2 2

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM

Fig.75. COOLING FRESH WATER PUMP

3inc.6 ~ 38
FOR MODEL 3HM

For Heat Exchanger
Refit Engine

ling.4 ~ 38
FOR MODEL Z2GM

FOR MODEL 3GM

2inc.5 ~ 38

0CR10-M09002 Fig.75

(A)=1GM (D)=3GMD
(B)=2GM (E)=3HM
(C)=3GM (F)=3HMF
No. Lev. Parts No. Description Qty |
A B © © E
1 1 728290-44500  COOLER ASSY, WATER 1
2 1 728390-44500  COOLER ASSY, WATER 1
3 1 728695-44501  COOLER ASSY, WATER 1
4 2 128290-44010 BODY, COOLER 1
5 2 128390-44010 BODY, TANK 1
6 2 128695-44010 BODY, TANK 1
7 2 128290-44050 COVER 1
8 2 128965-44050 COVER 1 1
9 2 728690-44710  COVERASSY 1 1 1
1 3 128690-49310 ELBOW 1 1 1
12 3 24311-000160  O-RING, 1AP16.0 1 1 1
13 3 26554-050102  SCREW, M5X10 1 1 1
14 3 23414-050000  GASKET, 5X1.0 1 1 1
15 2 128695-44090 COCK 1 1 1
16 2 128695-44070  GASKET 2 2 2
17 2 26216-060202  STUD, M6X 20 8 8 8
18 2 22117-060000  WASHER, 6 8 8 8
19 2 26716-060002  NUT, M6 8 8 8
20 2 123682-44190 FILLER ASSY 1 1 1
21 2 23897-030002  PLUG PF3/8 1
22 2 23414-170022 GASKET, 17X1.0 1
23 2 123672-44200  GASKET 1 1 1
24 2 26116-060162 BOLT, M6X 16 PLATED 4 4 4
25 2 128290-44400  PIPE, WATER 1
26 2 128390-44400 CORE, COOLER 1
27 2 128695-44400  PIPE ASSY, COOLING 1
28 2 124790-44470  PIN 2 2 2
29 2 24311-000700  O-RING, 1AP70.0 2 2 2
30 2 121450-11680  GASKET 1
31 2 128390-44490  GASKET 1
32 2 120345-13160 GASKET, MANIFOLD 1
33 2 128290-44480 COVER, TANK 1
34 2 128390-44480 COVER, TANK 1
35 2 128695-44480  COVER, TANK 1
36 2 43600-500290 COCK1/4 1 1 1
37 2 26116-080202 BOLT, M8X 20 PLATED 4 4 6
38 2 124160-49480  JOINT, PIPE 2 2 2
39 1 124460-77680  RETAINER 1 1 1
40 1 23061-070300  PIPE, 7X 300 2 2 2
41 1 124722-59050  CLIP, HOSE 9 1 1 1
42 1 128290-13250  GASKET 1
43 1 121450-13250  GASKET 1
44 1 121550-13520  GASKET 1
45 1 26116-080852 BOLT, M8X 85 PLATED 4
46 1 26116-080902 BOLT, M8X 90 PLATED 4 4
47 1 22217-080002 SPRING WASHER 8 4
48 1 26216-080852  STUD, M8X 85 2
49 1 26216-080902  STUD, M8X 90 2 2
50 1 26717-080002  NUT, M8 2 2 2
51 1 128370-13530 ELBOW 1
52 1 128370-13200  GASKET 1
N:OIdL—'P'_»:New. O:OIdﬂ%New. R:Oldﬂ% Mew, S:Old—‘%New, W.Add, Z:Discontinued, FInterchangeable by set, KiQ'ty Change

++ CONTINUE ++

Copyright (C) YANMAR CO., LTD. All RightsReserved.



0CR10-M09002 1-3GM O0CR10-M09002 Fig.75

Fig.75. COOLING FRESH WATER PUMP -iou oo
(C)=3GM (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
53 1 26113-080202 BOLT M8X 20 (STEN 4
54 1 22217-080000 WASHER, SPRING 8 4

3inc.6 ~ 38

FOR MODEL 3HM

For Heat Exchanger
Refit Engine
FOR MODEL 3GM

FOR MODEL 2GM

ling.4 ~ 38

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

2inc.5 ~ 38



0CR10-M09002 1-3GM O0CR10-M09002 Fig.76

Fig.76. COOLING WATER PIPE & V-BELT -t oo
(C)=3GM (F)=3HMF
No. Lev. Parts No. Description Qty |
- A B (©) O (E) F
3 2 1 1  128690-49010 PIPE, WATER 1 1 1
i g 2 1 23000-025000 CLAMP, 25 4 4 4
33 3 1 121575-49310 RETAINER, PIPE 1 1 1
4 1 26116-060102 BOLT, M6X 10 PLATED 1 1
5 1 22137-060000 WASHER, 6 1 1
6 1 128695-49520 PIPE, WATER 1 1 1
7 1 128295-49530 PIPE, WATER 1 1 1
8 1 124770-49040 PIPE, WATER 1 1 1
9 1 128690-49510 PIPE, WATER 1 1
10 1 128695-49530 PIPE, WATER 1
11 1  23000-041000 CLAMP, 41 6 6 6
12 1 124160-49480 JOINT, PIPE 1 1 1
13 1 128695-77210 COVER, GENERATOR 1 1 1
14 1 121150-42290 V-BELT 1 1
15 1  124251-42290 V-BELT, A39 1
16 1 105311-67100 BRACKET, CABLE 1

T Ty 7

BE-EIN |

RTTrs

T Fg. Ak

FEN

COGLING FREEH WATER COOLER

J

Refit Engine

YRS izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.

For Heat Exchanger

{



0CR10-M09002 1-3GM

Fig.77. FUEL PIPE

[_For Heat Exohmer]
_ Refit Engine _

REFER 10 Fig. 35

FOR MODEL 2GM

REFER Td Fig.3%

=
S
E@’T@%:
; | & !
3s” |

.37

FEFEF TO Fi

OLD TYPE

AEFER TC Fig.

L34

REFER TO Fi

REFER T2 Flg. 24

0CR10-M09002 Fig.77

(A)=1GM (D)=3GMD
(B)=2GM (E)=3HM
(C)=3GM (F)=3HMF
No. Lev. Parts No. Description Qty |
A B (©) O (E) F
1 1  128290-59810 PIPE ASSY, INJECTION 1
2 1 128390-59810 PIPE ASSY, INJECTION 1
3 1 128695-59810 PIPE ASSY, INJECTION 1
4 1 128290-59820 PIPE ASSY, INJECTION 1
5 1 128390-59820 PIPE ASSY, INJECTION 1
6 1 128695-59820 PIPE ASSY, INJECTION 1
7 1  128390-59830 PIPE ASSY, INJECTION 1
8 1  128695-59830 PIPE ASSY, INJECTION 1
9 1 121450-59850 BRACKET 1 1 1
10 1 123325-59100 RETAINER, PIPE 2 2 z
(B=*1980.11) (C=+1980.11)
11 1 123325-59110 COVER 2 2
11-1 1 123372-59100 RETAINER, PIPE 1 2 2 R
(B=*1980.12) (C=*1980.12)
12 1 121250-59860 BRACKET 1 1 1
13 1 26116-060102 BOLT, M6X 10 PLATED 2 2 2
14 1 26116-060162 BOLT, M6X 16 PLATED 4 4 4
15 1 128290-59010 PIPE ASSY, FUEL 1
16 1 128390-59010 PIPE ASSY, FUEL 1
17 1 128690-59010 PIPE ASSY, FUEL 1
18 1 128290-59080 PIPE ASSY, FUEL 1
19 1  128390-59080 PIPE, FUEL 1
20 1  128690-59080 PIPE 1
21 1  124450-39240 RETAINER, PIPE 1 1 1
22 1 22117-080000 WASHER, 8 1 1
23 1 105582-59150 BOLT, PIPE JOINT 1 1 1
24 1  23414-080000 GASKET, 8X1.0 2 2 2
25 1  124060-59380 PLUG, 6 1 1 1 z
(B=EXXX) (C=EXXX) (E=EXXX)
26 1 180110-51910 GASKET, PLUG 1 1 1 V4
(B=EXXX) (C=EXXX) (E=EXXX)
27 1 103854-59200 BOLT, M12 1 1 1 Z
(B=EXXX) (C=EXXX) (E=EXXX)
28 1 23414-120000 GASKET, 12X1.0 6 6 6
29 1  23857-060000 BOLT, JOINT 6 2 2 2
30 1 103854-59191 BOLT ASSY, JOINT M12 1 1 1
31 1 105311-59500 PIPE ASSY, RETURN 1
32 1  128370-59500 PIPE ASSY, RETURN 1
33 1 121575-59500 PIPE ASSY, RETURN 1
34 1 101147-59810 BOLT, PIPE JOINT M8 2 3 3
35 1  23414-080000 GASKET, 8X1.0 4 6 6
36 1 128695-07230 LIFTER 1 1 1

YRS

izt

N:Old === New. O:OIdﬂ%New. RiOld 225 Mew, S:Old—‘%New, W.Add, Z:Discontinued, Flnterchangeahle by set. K:QO'ty Change
Copyright (C) YANMAR CO., LTD. All RightsReserved.



Parts No. Index

Parts No.

101104-92180
101147-11490
101147-11900
101147-59810

101158-03061
101158-03111
101158-11230

101200-92140
101720-55750
103854-11490
103854-39140
103854-51251
103854-51660
103854-53120
103854-53180
103854-59191

103854-59200

104104-03750
104200-02110
104200-03600
104200-03641
104200-11180
104200-11920
104200-14200
104200-22300
104200-53080
104200-92350
104211-11100

104211-11110

104211-11180

104211-11370
104211-21600
104211-42050
104211-42070

104211-42080
104211-42090

104211-42100
104211-42110
104211-42120
104211-42130

104211-49060

Fig. No.

Ref. No.

Parts No.

104211-49080
104211-49160

104211-53120

104214-13580
104214-83980
104264-39700
104264-39710
104264-59030
104271-01950
104271-49060
104271-51450
104271-51460
104271-67550
104271-91351
104500-55710

104511-78780

104884-59170
105025-01220
105225-01900

105225-02020

105225-02300

105225-11100
105225-11110
105225-11350
105225-14400
105225-22300
105225-22400
105225-23100
105225-23200
105225-35290
105225-35300
105311-01090

105311-23380
105311-59500

105311-67100

105311-67200
105425-01250

Fig. No.

57

1
33
65
36

Ref. No.

Parts No.
105430-01690

105430-11160

105430-14200
105430-35010
105582-34040
105582-39140
105582-49090
105582-49200

105582-52010
105582-59150

105583-49910

110250-53150
110250-55610
113200-53110
113200-53120
120345-13160

120445-44540

121000-01850
121000-03020
121000-03070

121000-03080
121000-03200
121000-11050

121000-11420
121000-14110
121000-14550

121000-21500
121000-22090
121000-42050

121000-42100

121000-61600
121000-66090
121023-01550
121150-35100
121150-42290

Fig. No.

5
23
11

Ref. No.

-2

Parts No.

121150-42290
121150-51460
121250-01710
121250-02070
121250-11550
121250-35320
121250-35330

121250-35340
121250-59860

121250-77210
121256-52020
121370-35080
121370-49040

121370-55730
121370-77020

121370-77200

121400-01850
121450-01100

121450-01203
121450-01210
121450-01220
121450-01231

121450-01560
121450-01751

121450-01800
121450-01801
121450-01951
121450-01960
121450-01980
121450-01990

121450-02071

121450-02100

Fig. No.

76
34
11

NONEFENEPNRFRPWWWOAOITWNENENENE

=

12

-1




Parts No. Index

Parts No.
121450-02100

121450-02110
121450-02160

121450-02170
121450-02310

121450-02320
121450-02370

121450-02380
121450-03071

121450-03610
121450-11240
121450-11260
121450-11270
121450-11310

121450-11670
121450-11680

121450-13250

121450-14400
121450-21540
121450-32021
121450-32050
121450-32091
121450-35090
121450-42240
121450-42260
121450-42310

121450-44410

121450-51010

Fig. No.

co~N~NOoONONON~NONONODN

Ref. No.

27
17
31

W
COGUIO 0NN

Parts No.

121450-51500
121450-59850

121462-03740
121520-01850

121520-02100
121550-02100
121550-02110
121550-02300
121550-02310
121550-02320
121550-03760
121550-11240
121550-11280
121550-11290
121550-11310

121550-11411
121550-11451
121550-12710
121550-13520

121550-14400
121550-23200
121550-23380
121550-59810
121550-59820
121550-59830
121551-02220
121551-12710
121574-01600
121574-01630
121574-21500
121574-86320

121575-01100
121575-01200
121575-01331
121575-01332
121575-01333
121575-01510
121575-01750

121575-01860

-1
-1

-1
-2

Parts No.

121575-01860
121575-03770
121575-07230
121575-07240
121575-11121
121575-11421
121575-11670
121575-12700
121575-14090
121575-22090
121575-32090
121575-34801
121575-34830
121575-35090
121575-39200
121575-42000

121575-42020
121575-42120
121575-42150

121575-49020
121575-49100
121575-49150
121575-49160

121575-49300

121575-49310

121575-51100
121575-59500

121575-61160
121575-61620
121575-61710
121575-61720
121575-66051
121575-66200
121575-66310
121575-66510
121575-66550
121575-66580
121575-66800

121575-66830
121575-66850

Fig. No.

65
12

Ref. No.

[ R WORE w
OPRONRFRPOOOPMWNDIEDN
KR

Parts No.

121575-67580
121750-01920

121750-49800

122410-61650
122780-09320
122780-59100
123210-09310

123310-77640
123325-59100

123325-59110

123372-03150
123372-59100

123672-44200

123682-44190

123682-44220
124000-01750

124000-03200
124000-11240
124000-13200
124000-14090
124060-01050

124060-02220
124060-11800
124060-11810
124060-14090
124060-23100
124060-32990
124060-39451

124060-51300
124060-59380

124070-13300

-1
-1

-2
-1




Parts No. Index

Parts No.
124070-13300

124070-13520
124070-14760

124070-42060
124070-42400

124070-42410
124070-42420

124070-49310

124070-59060
124070-59130
124070-77950
124070-91250

124070-91290

124070-91300

124072-81050
124085-01880
124085-02220

124085-35300
124085-51500
124085-92210
124085-92250
124085-92260
124085-92270
124085-92400
124085-92700
124160-01751

124160-11360
124160-34844

124160-39140
124160-49480

124220-09320
124220-51890

. No.

-1
-1

Parts No.
124223-42040

124223-42070
124223-42080

124223-42091

124223-42110

124223-42160
124223-49050
124223-49300
124223-49750
124223-92800
124240-01871

124240-01882

124240-91450
124250-03640
124251-42290
124323-42100

124450-02220

124450-11320
124450-35070
124450-35100

124450-35110
124450-35330
124450-35350
124450-39240

124460-77680

124465-77330
124550-35110

124550-35350
124550-51320
124550-51341

Parts No.

124550-51350
124550-51370
124550-59820
124550-66370
124550-77030
124722-59050

124736-07900
124736-49540

124770-11770

124770-12500
124770-12540
124770-49040

124770-53000

124770-77940
124772-08340

124772-59650
124772-59660
124772-59670
124772-81050
124790-44470

124790-44560

124790-55601
124790-77330
124950-01951
124950-11340
124950-11410
124950-11450
124950-21600
124950-51010
124950-51170
124950-51190
124950-51270
124950-51450
124950-51510
124950-51640
124950-51650
124950-51670
127610-91340

Ref. No.

Parts No.
127610-91350

127610-91360

128170-01200
128170-01330
128170-01331

128170-01510

128170-01600
128170-01750

128170-01830
128170-02090
128170-03020
128170-03070

128170-03200
128170-07230
128170-07850
128170-08100
128170-08110
128170-08120
128170-08130
128170-08340
128170-08350
128170-09320
128170-11160
128170-11290
128170-11310

128170-11340
128170-11350
128170-11860
128170-12500
128170-12540
128170-13200

128170-13530
128170-14010
128170-14100
128170-14150

128170-21200
128170-21250
128170-21590
128170-21650
128170-22470




Parts No. Index

Parts No.
128170-32030

128170-32200
128170-34800
128170-39010
128170-39020
128170-39200
128170-42000
128170-42050
128170-42060
128170-42070

128170-42080
128170-42090

128170-42110
128170-49010
128170-49040
128170-49050
128170-49150
128170-51010
128170-51100
128170-51101
128170-51300
128170-51500
128170-53080
128170-55610
128170-59010
128170-59080
128170-59810
128170-61100
128170-61160
128170-61620
128170-66010
128170-66090
128170-66200
128170-66510
128170-66550
128170-66580
128170-66850
128170-66870
128170-66880
128170-66890
128170-67100
128170-67580
128170-76790

128170-77010

128170-77200

P
RPOONOO R A

NN
N RN

-1
-1

,
e

'
[REY

'
[REY

Parts No.

128170-77200
128170-77201

128170-77250
128170-77350

128170-77500

128170-77920
128170-77921
128170-81010
128170-81020
128170-81030
128170-86300
128170-86500
128170-91001
128170-91010
128170-91020
128170-91031
128170-91100
128170-91160
128170-91310
128170-91810

128170-91820

128170-91830

128270-01330
128270-01331

128270-01450

128270-01720
128270-01820

128270-01890
128270-03610
128270-03640
128270-03750
128270-08340
128270-09300

128270-11310
128270-12500

128270-12540
128270-12700

Ref. No.

1
1
1
18

w
[(eJF>N

N
NUORWRRRREPRREPRENWN

-2

w>

Parts No.

128270-12730
128270-13600
128270-13610
128270-13620
128270-14010
128270-21590
128270-21591
128270-21650
128270-21651
128270-34800
128270-35090
128270-39200
128270-42000
128270-42150

128270-49010

128270-49020
128270-49050

128270-49100
128270-49110
128270-49250
128270-49300
128270-55610
128270-59010
128270-59080
128270-59810
128270-59820
128270-66010
128270-66200
128270-66550
128270-67100
128270-77200

128270-77920
128270-77921

128270-91000
128270-91001
128270-91010
128270-91020
128270-91030
128270-91031
128270-91040

128270-91230
128270-91350
128270-91360
128275-11410

. No.

-1
-1

Parts No.

128275-11490
128275-11500
128275-91340

128290-13250
128290-44010
128290-44050
128290-44400
128290-44480

128290-49510
128290-59010

128290-59080
128290-59810
128290-59820

128295-49530
128370-01330
128370-01331

128370-01720
128370-08100
128370-08120
128370-08130
128370-12730
128370-13160
128370-13180

128370-13200

128370-13530

128370-13600
128370-13610
128370-14010
128370-21590
128370-21650
128370-34800
128370-39200
128370-49020
128370-49030

Fig. No.




Parts No. Index

Parts No.

128370-49030
128370-49250
128370-51010

128370-59010
128370-59080
128370-59500

128370-59650
128370-59810
128370-59820
128370-59830
128370-81010
128370-81020
128370-81030
128370-86280
128370-86300
128371-21590

128371-81010
128371-81020
128371-81030
128371-81050
128390-44010

128390-44400
128390-44480
128390-44490
128390-59010
128390-59080
128390-59810
128390-59820
128390-59830
128670-01450
128670-01830
128670-03010
128670-03020
128670-03030
128670-03040
128670-08100

128670-08120
128670-08130

Fig. No.

32
16
34

Ref. No.

NN

Parts No.
128670-11310

128670-13160
128670-13180

128670-14010
128670-21590
128670-21650
128670-49010
128670-59010
128670-59080
128670-77350

128670-77920
128670-81010
128670-81020
128670-86250
128670-86300
128670-91001
128670-91100
128670-92260
128670-92270
128670-92400
128690-49010

128690-49250
128690-49310
128690-49510
128690-49530
128690-59010
128690-59080
128695-01840
128695-07230
128695-11410
128695-11500
128695-11670
128695-21650
128695-34800
128695-42010

128695-42350

[

B

H
ORP~NOORPNWRFROONWWPAMP_W

=

Parts No.
128695-44010

128695-44050
128695-44070

128695-44090

128695-44400
128695-44480
128695-44780

128695-49020
128695-49520

128695-49530

128695-59810

128695-59820

128695-59830

128695-67100
128695-77210

128696-51100
128696-51300
128965-44050

129350-01230
129350-14100
129350-21200
129350-42200

135210-51900
135210-61090
138603-59380
145410-46960
160110-66011
170090-02630
171016-01550
172100-22400
172100-53200
174100-54120
174307-51170

Fig. No.

Ref. No.

-1
-2

Parts No.

174307-51181
174307-51460
174307-51700
177070-02011
177070-02031
177070-03010
177070-03020
177070-03030
177070-03040
177070-03070
177070-03111

177070-03121
177070-03130
177070-03190
177070-03200
177070-03230
177070-03250
177070-03301
177070-03501
177070-03550
177080-02030
177088-02011
177088-02032
177088-02091
177088-02350
177088-02430
177088-02450
177088-02950
177088-02961
177088-02970
177088-03011
177088-03020
177088-03030
177088-03071
177088-03091
177088-03110

177088-03120
177088-03130
177088-03192
177088-03201
177088-03232
177088-03252
177088-03272
177088-03280
177088-03290
177088-03301
177088-03311
177088-03331




Parts No. Index

Parts No.

177088-03341
177088-03400
177088-03520
177088-03552
177088-06010
177088-06020
177088-06050
177088-06070
177088-06090
177088-06100
177088-06110
177088-06120
177088-06140
177088-06150
177088-06160
177088-06170
177090-02250
177090-02620

177090-02630
177090-03080
177090-03090
177090-03110
177090-03121
177090-03180
177090-03230
177090-03270
177094-02120
177095-02400
177095-02980
177095-03190

177095-03200

177095-03210
177095-03280
177095-03800
177095-03900
177095-06030
177095-06040

177095-06050
177095-06060
177095-06140
177099-02081
177099-02091
177099-02130
177099-02250
177099-02450
177099-02950

Parts No.

177099-02960
177099-03011
177099-03021
177099-03040
177099-03070
177099-03080
177099-03101
177099-03111
177099-03161
177099-03301
177099-03321
177099-03380
177099-03390
177099-03411
177099-03431
177099-03470
177099-03500

177099-03540
177099-03550
177099-03901
177099-03920

177099-03980
177099-06010
177099-06041
177099-06050
180110-51910

22113-060000

22117-050000
22117-060000

22117-080000

Fig. No.

70
71

Ref. No.

Parts No.
22117-080000

22117-100000

22117-120000
22133-100000
22137-050000
22137-060000

22137-080000

22137-100000
22137-140000
22212-080000
22217-040000
22217-050000

22217-060000

Parts No.
22217-060000

22217-080000

22217-080002
22217-100000

22217-120000
22217-140000
22242-000100

22242-000120
22242-000140
22242-000150




Parts No. Index
Parts No. Fig. No. Ref. No Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No. Ref. No
22252-000100 24 12 23000-041000 76 11 23871-020000 27 12 24321-000350 12 24
22252-000260 26 31 23010-012000 57 3 74 12 26 58
22252-000300 26 32 23010-013000 30 5 23871-030000 27 9 65 45
22252-000350 26 33 74 35 33 27 24341-000120 67 13
73 13 23010-014000 58 7 74 9 24341-000150 71 11
22287-080000 12 35 23061-070200 1 42 28 24341-000260 11 103
66 6 2 35 23873-010000 29 4 24341-000300 72 2
70 5 23061-070300 28 33 23873-020000 1 21 24341-000440 37 6
22287-100000 70 18 29 33 23873-030000 11 37 24341-000600 66 4
22312-030180 12 15 75 40 23883-100002 66 21 24341-001350 7 10
22312-030220 12 16 23061-081000 57 4 69 7 65 18
22312-080160 1 17 23061-100300 14 15 -1 23883-160002 70 12 25132-003000 47 5
2 17 23061-100500 14 15 23883-180002 4 7 64 40
18 11 23080-013000 8 26 23887-180002 4 7 -1 26013-040122 46 23 -1
22315-040010 3 10 23297-200061 31 11 23893-020002 5 5 26013-060322 45 20
22322-030160 12 18 23414-050000 28 12 23894-020002 5 5-1 26031-040122 45 19
42 12 29 10 23897-030002 29 29 26113-080202 15 5
22322-030200 39 19 75 14 75 21 6
22351-030012 39 22 23414-080000 1 41 24101-060004 26 18 75 53
22351-040008 1 20 48 24101-060054 3 26 26113-080402 16 20
11 34 2 34 17 22 26113-080602 16 21
21 10 3 9 -1 24101-062054 17 23 26116-050128 42 15
33 18 25 9 24101-063050 3 27 -1 26116-060102 13 28
39 9 11 -1 24101-063054 3 27 27 20
27 35 11 24107-062004 26 19 32 9
22351-040010 11 34 -1 38 33 24107-062024 26 20 38 18
22414-160100 54 7 44 73 7 43 22
22414-250150 43 11 65 40 24141-302050 68 27 74 20
22417-250150 69 21 77 24 24190-080001 12 19 76 4
22451-100000 41 21 35 20 77 13
22487-060160 54 16 23414-080012 37 10 18 10 -2 26116-060122 3 29 -2
22512-050340 17 20 23414-100000 25 10 24190-100001 24 5 31 12
22512-070120 18 12 65 41 24311-000070 12 17 43 15 -1
22512-070180 18 13 66 22 42 13 26
22512-070300 17 21 69 8 24311-000090 40 14 26116-060142 1 31
22522-030100 21 11 23414-120000 25 16 24311-000100 1 15 3 34
22714-580250 57 13 38 37 2 15 34 -1
22724-800380 57 15 65 42 65 44 13 29
58 9 77 28 24311-000120 12 32 23 13
22724-800400 57 16 23414-130000 5 6 24311-000160 28 10 41 19
23000-022000 16 11 23414-160021 66 13 29 8 43 15
31 9 70 13 65 51 54 11
32 6 24 75 12 26116-060162 3 39
57 10 23414-170022 29 30 24311-000180 68 24 28 28
23000-025000 16 12 75 22 24311-000210 68 25 29 20
31 10 23414-250000 11 49 24311-000700 28 23 35 4
32 7 65 43 29 23 38 19
57 11 23418-060000 37 8 65 52 19 -1
76 2 23857-060000 38 38 75 29 75 24
23000-041000 32 17 77 29 24321-000350 3 31 77 14




Parts No. Index
Parts No. Fig. No. Ref. No. Parts No. Fig. No. Ref. No. Parts No. Fig. No Ref. No Parts No. Fig. No.  Ref. No.
26116-060182 37 16 26116-080302 53 10 26216-080852 75 48 26713-080002 14 20
26116-060202 5 15 18 26216-080902 28 40 15 9
8 7 26116-080322 47 11 -1 29 38 9 -1
26 55 26116-080352 23 24 75 49 16 18
33 12 26116-080502 33 7 26223-100222 70 7 26713-100002 70 8
26116-060222 21 26 26116-080602 33 6 26226-080182 53 14 26716-050002 61 10
26116-060252 5 16 26116-080652 33 20 26226-080222 53 15 14
8 8 74 30 26226-120252 44 6 62 9
37 17 26116-080852 3 17 26286-080222 70 3 26716-060002 12 21
26116-060302 39 28 28 37 26347-080002 26 46 28 17
26116-060352 5 17 75 45 73 20 29 15
26116-060502 3 14 26116-080902 28 38 26450-050102 17 25 42 14
26116-060802 3 15 29 36 25 -1 43 17
26116-080122 11 63 75 46 26450-060182 21 14 54 14
26116-080142 1 40 26116-080952 3 19 26450-080282 59 11 75 19
2 33 27 21 26554-040062 26 16 26716-080002 3 8
8 9 74 21 26554-040082 26 40 11 33
9 4 26116-081152 3 20 73 16 52
26 52 27 22 26554-040102 26 17 13 25
43 23 74 22 73 6 28 41
53 7 26116-081202 3 21 26554-050102 28 11 29 39
71 6 47 15 29 9 40 12
73 22 26116-100252 4 3 75 13 44 8
26116-080162 37 14 26116-100302 4 4 26557-040082 8 22 47 16
52 8 10 13 26557-040122 46 23 53 16
26116-080202 6 8 44 4 48 22 70 4
7 11 70 17 49 19 26716-100002 59 9
11 41 26116-100322 59 8 50 19 13
13 32 12 51 19 26716-120002 44 7
28 30 26116-100602 47 19 26557-050102 8 23 26716-160002 63 22
29 27 26116-120302 10 11 43 12 -1 26717-080002 75 50
33 13 26117-060352 27 13 48 28 26736-100002 11 29
37 13 74 13 26557-050122 12 36 26736-140002 56 8
47 13 26213-080182 11 59 43 12 26756-050002 12 37
66 5 15 8 54 9 42 16
75 37 8 -1 26557-050142 49 15 26756-060002 41 13
26116-080222 11 43 26213-080222 16 16 50 15 13 -2
26116-080252 11 42 26213-080702 16 17 51 14 18
14 9 26213-080802 11 55 26557-050162 48 18 69 20
22 8 14 19 26557-050362 48 14 26756-080002 11 83
53 9 26216-060202 28 15 26557-060102 3 29 88
66 10 29 13 26587-050102 34 36 -1 93
69 2 75 17 26587-050122 34 36 44 8 -1
70 39 26216-080222 3 7 26587-080102 17 24 -1 26756-120002 41 9
26116-080282 11 62 26216-080552 11 50 26587-080122 17 24 9 -2
33 19 13 23 26656-080002 12 29 26757-080002 59 7
53 11 26216-080622 11 32 26657-120002 41 8 26776-100002 11 30
74 29 26216-080652 11 32 -1 26666-060002 41 12 26776-120002 9 6
26116-080302 3 18 26216-080702 11 32 -2 26713-080002 11 56 21 12
47 11 26216-080852 28 39 60 26776-180002 18 23




Parts No. Index

Parts No.

26911-100102
26921-080102
27210-200200

27210-200300

27221-060100
27221-060140
27233-250000
27243-200000
27310-070000
27310-070001
28110-100130
28110-170190
28110-220240
28110-270300
28116-060162
28150-040000
28150-050000
28210-000031
28210-000070
28210-000150
28312-150750
41710-000380
41710-000410

41730-000680
43400-500390

43400-500410

43400-500450

43400-500570

43600-500011
43600-500290

43662-010030
43662-015020
43666-020951
46150-001110

Fig. No.

69
11

Ref. No.

6
74
28

7
24
21
46

6
10
10

4
19
23

Parts No.
46150-003680

48110-025062
48110-025063
48110-028063
48110-032411
48110-032502
48110-522361
704507-92100
705311-23100
705311-23600
711100-51540
720445-44200

721000-21700

721000-21701
721000-22500

721450-02500
721450-02611

721450-02621
721450-11650
721450-11660
721500-21700
721500-61560
721550-02500
721550-02610
721550-02620
721550-02800
721550-02810
721550-02820
721550-02830
721550-23100
721550-23600
721575-01540
721575-11701

721575-22500

721575-51700
721575-61520
724000-21700
724000-21701
724060-53101
724085-11650
724550-51520
728170-01540

n
w

w N
PNOUGWWWRRPUIORFPWADODOINE

N~
P WNNDNNDNPANO

Parts No.

728170-01560
728170-01610
728170-02500
728170-11650
728170-11700
728170-21700
728170-22540
728170-32100
728170-32500
728170-35800
728170-51101
728170-51700
728170-53100
728170-61560
728170-92500
728170-92600
728270-01560
728270-01610
728270-11520
728270-11700
728270-51101
728270-51700
728270-92400
728270-92500
728270-92600
728290-44500

728370-01560
728370-01610
728370-11520
728370-11700
728370-13500
728370-51101
728370-51700
728370-92500
728370-92600
728390-44500

728670-01560
728670-01561
728670-11520
728670-11521
728670-13500
728670-14581
728670-92400
728670-92500
728670-92600
728690-44710

Fig. No.

Ref. No.

1
1
1
76
1
1

N N
RPROWRE

[EnY

OQUINPAEBRANOONBEBEANNNNWWWWRWWWERERPENNENNNNMNNDNNRPRWER

Parts No.

728690-92500
728695-43500

728695-44500
728695-44501

728696-51100
777099-02550
777099-03021
83213-003012
97778-200121
X211413005
X211415006
X21142215
X21143215
X211433101
X21144454
X21144661
X211447009
X211451005
X21145312
X21145314
X21145352
X21145866
X211462101
X21146963
X21147155
X211476503
X21148110
X21148313
X21148852
X21149652
X21201110
X21201115
X21201313
X21201605
X21202601
X21202602
X21204259
X21204302
X21204401
X212045001
X21204810
X21205310
X21205400
X21205650
X21207100
X21207312
X212077002
X21209311

e B
NNOOWOOOORRUIRPORAWRR

N NP
NOINNO




Parts No. Index

Parts No.

X22501300
X6201SD

X6302BM

XB444001A
XB495469B

XL12013262

XL1202310
XL1203310
XL1208326
XL1254801

XL1255801

XL13513003
XL13513134

XL13513152
XL1351318

XL13514042

XL13523001
XL13523003
XL1352318

XL13525001

XL13533151
XL13533152
XL1353320

XL13542001
XL1354326

XL13561001

NOOA~NN~N 0O

Parts No.
XL13561001

XL1356200

XL1358301

XL1359400

XL135Y1200
XL135Y1300
XL135Y13001
XL135Y1302
XL135Y1303
XL135Y1310
XL135Y1311
XL135Y1320
XL135Y1400
XL135Y1401
XL135Y1531
XL135Y1801
XL135Y1802
XL135Y1803
XL135Y1810
XL135Y1820
XLR135Y110
XMV11305
XMV11306
XTR1Z28
XTR1Z49
XTR1Z63
XTR1Z69

OO0~ D

Parts No.

Fig. No.

Ref. No.

Parts No.

Fig. No.

Ref. No.




	Reference Materials
	Contents
	1.CYLINDER BLOCK(1,2GM(F))
	2.CYLINDER BLOCK
	3.GEAR HOUSING
	4.FLYWHEEL HOUSING
	5.LUB. OIL SUMP
	6.MAIN METAL HOUSING(1,2GM(F))
	7.MAIN METAL HOUSING
	8.BREATHER
	9.ENGINE LIFTER
	10.MOUNTING FOOT
	11.CYLINDER HEAD
	12.BONNET
	13.AIR INTAKE SILENCER
	14.EXHAUST MANIFOLD
	15.MIXING ELBOW
	16.MIXING ELBOW(U-TYPE/OPTIONAL)
	17.CAMSHAFT
	18.CRANKSHAFT & FLYWHEEL
	19.PISTON
	20.CONNECTING ROD
	21.LUB. OIL PUMP
	22.LUB. OIL DIPSTICK
	23.LUB. OIL STRAINER
	24.LUB. OIL PRESSURE CONTROL VALVE
	25.LUB. OIL PIPE
	26.COOLING SEA WATER PUMP
	27.COOLING FRESH WATER PUMP
	28.COOLING FRESH WATER COOLER
	29.COOLING FRESH WATER COOLER(3HMF)
	30.SUB-TANK
	31.COOLING WATER PIPE
	32.COOLING WATER PIPE(2,3GMF,3HMF)
	33.THERMOSTAT
	34.FUEL INJECTION PUMP
	35.FUEL FEED PUMP
	36.FUEL INJECTION VALVE
	37.FUEL STRAINER
	38.FUEL PIPE
	39.GOVERNOR DRIVING
	40.REGULATOR LINKS
	41.FUEL CONTROLLER
	42.ENGINE STOP DEVIC
	43.SPEED REMOTE CONTROL
	44.STARTING MOTOR
	45.STARTING MOTOR COMPONENT PART(12V/1.0KW)
	46.STARTING MOTOR COMPONENT PART(12V/1.8KW)
	47.GENERATOR(AC)
	48.GENERATOR COMPONENT PART(121370-77200)
	49.GENERATOR COMPONENT PART(128170-77200)
	50.GENERATOR COMPONENT PART(128170-77201)
	51.GENERATOR COMPONENT PART(128270-77200)
	52.WIRE HARNESS
	53.CLUTCH
	54.CLUTCH REMOTE CONTROL
	55.TOOL
	56.FLEXIBLE MOUNTING(OPTIONAL)
	57.LUB. OIL WASTE,BILGE PUMP & KINGSTON COCK(OPTIONAL)
	58.FUEL OIL TANK & BATTERY SWITCH(OPTIONAL)
	59.COUPLING(TAPER & SLIT TYPE/OPTIONAL)
	60.SINGLE LEVER CONTROL(OPTIONAL)
	61.INSTRUMENT PANEL(M1/M2-TYPE)(OPTIONAL)
	62.INSTRUMENT PANEL(S-TYPE/OPTIONAL)
	63.SPECIAL TOOL(OPTIONAL)
	64.REPAIR KIT(OPTIONAL)
	65.GASKET KIT(OPTIONAL)
	66.CLUTCH HOUSING
	67.INPUT SHAFT & IDLE GEAR SHAFT
	68.OUTPUT SHAFT
	69.CONTROL DEVICE
	70.CLUTCH HOUSING
	71.INPUT SHAFT & IDLE GEAR SHAFT
	72.OUTPUT SHAFT
	73.COOLING SEA WATER PUMP
	74.COOLING FRESH WATER PUMP & SUB-TANK
	75.COOLING FRESH WATER PUMP
	76.COOLING WATER PIPE & V-BELT
	77.FUEL PIPE
	Parts No. Index

